CERTIFICATION TEST REPORT

Report Number. : 11686683-E3V3

Applicant : DIGI INTERNATIONAL INC.
11001 BREN RD. E
MINNETONKA, MN 55343, U.S.A.

Model : SMARTGATEWAY
FCCID : MCQ-SMARTGTWO01
IC : 1846A-SMARTGTWO1
EUT Description : DIGI SMART GATEWAY (AT&T)
Test Standard(s) : FCC 47 CFR PART 15 SUBPART E

INDUSTRY CANADA RSS - 247 ISSUE 2

Date Of Issue:
May 17, 2017

Prepared by:

UL Verification Services Inc.
47173 Benicia Street
Fremont, CA 94538, U.S.A.
TEL: (510) 771-1000
FAX: (510) 661-0888

NVIAD

NVLAP LAB CODE 200065-0



REPORT NO: 11686683-E3V3 DATE: MAY 17, 2017
FCC ID:MCQ-SMARTGTWO1 IC: 1846A-SMARTGTWO1

Revision History

Issue
Rev. Date Revisions Revised By
V1 04/28/2017 Initial Issue D. Coronia
V2 05/05/2017 Updated KDB reference version and removed DFS D. Coronia
channels
V3 05/17/2017 Updated Section 2, 3 & 5.3 and EUT Description D. Coronia

Page 2 of 143

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701J
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 11686683-E3V3 DATE: MAY 17, 2017
FCC ID:MCQ-SMARTGTWO1 IC: 1846A-SMARTGTWO1

TABLE OF CONTENTS

1. ATTESTATION OF TEST RESULTS ...ttt snssss s s s s s s ssss s s sssnn s 5
2. TEST METHODOLOGY .....ueeiriiiiiiisssssssssssssssssssss s s s ss s ssssssss s s s ssssssssssssss s s s s sassssssnnnsssssssssssnnnes 6
3. FACILITIES AND ACCREDITATION ....coiiiiiiiiiiinnnrreeiinnnssssss s ssssssssssss s s sssssssss s s s sssssssssnnsnes 6
4. CALIBRATION AND UNCERTAINTY ...oooiiiiiimiriinisnsrnnssns s ssssss s ssssss s s ssssss s s sssss s ssssssss s sssssnsn s snsas 7
4.1. MEASURING INSTRUMENT CALIBRATION .....cooiiiiiiii, 7
4.2, SAMPLE CALCULATION. ..o 7
4.3. MEASUREMENT UNCERTAINTY L. 7
5. EQUIPMENT UNDER TEST ....ccciittiiiittrnisss s ssssss s s ssss s s sssssss s s s sssss s sassssss s sssssns s snssans 8
5.1. BRIEF DESCRIPTION OF EUT ... 8
5.2, MAXIMUM OQUTPUT POWER. ... . 8
5.3. DESCRIPTION OF AVAILABLE ANTENNAS ... 9
5.4, SOFTWARE AND FIRMWARE ... 9
5.5. WORST-CASE CONFIGURATION AND MODE .......ccoiiiiiiii e 9
5.6. DESCRIPTION OF TEST SETUP. ... 10
6. TEST AND MEASUREMENT EQUIPMENT .......ccoooiiiiiitr s s sssn e e 13
7. MEASUREMENT METHODS ...ttt ssssssssssss s s ssssss s s s smmsn s s s s snssssssnnnns 14
8. SUMMARY TABLE ...ttt s s e s n e e e an e e e s ann e e b a s annnnans 15
9. ANTENNA PORT TEST RESULTS ...ttt s s s 16
9.1. ON TIME AND DUTY CYCLE ... 16
9.2. 11a MODE IN THE 5.2GHZ BAND ... ..o 19
9.2.1. 26 AB BANDWIDTH ..ottt e s 19
9.2.2. 99% BANDWIDTH ... 22
9.2.3. OUTPUT POWER AND PPSD ....coiiiiiiii e 25

9.3. 11n HT20 MODE IN THE 5.2GHZ BAND ... 30
9.3.1. 26 dB BANDWIDTH .. ..ttt e e e et e e e e e e e e e e e e e e e e nnene e 30
9.3.2.  99% BANDWIDTH ... 33
9.3.3.  OUTPUT POWER AND PPSD ..o 36

9.4. 11n HT40 MODE IN THE 5.2GHZ BAND ... 41
9.4.1. 26 dB BANDWIDTH ...ttt ettt e e e e e e e e e e e e e nnnne s 41
9.4.2.  99% BANDWIDTH ... 43
9.4.3. OUTPUT POWER AND PPSD .....cooiiiiii 45

9.5. 11a MODE IN THE 5.8GHZ BAND......cciiiiii 49
9.5.1. G dB BANDWIDTH ...ttt ettt e e e e e e e e e 49

Page 3 of 143

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701J
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 11686683-E3V3
FCC ID:MCQ-SMARTGTWO1

DATE: MAY 17, 2017
IC: 1846A-SMARTGTWO1

9.5.2.  99% BANDWIDTH ...t 52
9.5.3.  OUTPUT POWER AND PSD ..o 55

9.6. 11n HT20 MODE IN THE 5.8GHZ BAND ... 59
9.6.1. 6 dB BANDWIDTH ...ttt e e e e e e e e 59
9.6.2.  99% BANDWIDTH ..o 62
9.6.3.  OUTPUT POWER AND PSD ..ot 65

9.7. 11n HT40 MODE IN THE 5.8GHZ BAND ... 69
9.7.1. 6 B BANDWIDTH ..ottt ettt e e e 69
9.7.2.  99% BANDWIDTH ... 71
9.7.3.  OUTPUT POWER AND PSD ..o 73

10. RADIATED TEST RESULTS ..ot s s s s sssnnnn s e 76
10.1. LIMITS AND PROCEDURE........cciiiiiiitiiiii et 76
10.1.1. 11a MODE IN THE 5.2GHZ BAND ......ccoo it 77
10.1.2. 11n HT20 MODE IN THE 5.2GHZ BAND ... 85
10.1.3. 11n HT40 MODE IN THE 5.2GHZ BAND ......cottiiiiiiiiiiiiiee e 93
10.1.4. 11a MODE IN THE 5.8GHZ BAND ......cooiiiiiiii e 99
10.1.5. 11n HT20 MODE IN THE 5.8GHZ BAND .....cooiiiiii e 109
10.1.6. 11n HT40 MODE IN THE 5.8GHZ BAND .......ottiiiiiiiiiiiiieeeie e 119
10.2.  WORST-CASE BELOW 30 MHZ .....oooiiiiiiiiiiiiiee et 127
10.3. WORST-CASE BELOW 1 GHZ ....uiiiiii s 128
10.4.  WORST-CASE 18 10 26 GHZ ....eeuiiiiiiiiiii e 130
10.5.  WORST-CASE 26 10 40 GHZ ....ooriiiiii s 132
11. AC POWER LINE CONDUCTED EMISSIONS. ..........ccociiiiiininsnen s innssssssn s ssssnnnees 134
12, SETUP PHOTOS ...t a s e e n e nnne s 137

Page 4 of 143

UL VERIFICATION SERVICES INC.
47173 BENICIA STREET, FREMONT, CA 94538, USA

TEL: (510) 771-1000

FORM NO: CCSUP4701J
FAX: (510) 661-0888

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 11686683-E3V3 DATE: MAY 17, 2017
FCC ID:MCQ-SMARTGTWO1 IC: 1846A-SMARTGTWO1

1. ATTESTATION OF TEST RESULTS

COMPANY NAME: DIGI WIRELESS DESIGN SERVICES INC.
11001 BREN RD. E
MINNETONKA, MN 55343, U.S.A.

EUT DESCRIPTION: DIGI SMART GATEWAY (AT&T)
MODEL: SMARTGATEWAY
SERIAL NUMBER: F000025 (CONDUCTED), FO00026 (RADIATED)
DATE TESTED: APRIL 8 — 26, 2017
APPLICABLE STANDARDS
STANDARD TEST RESULTS
CFR 47 Part 15 Subpart E Pass
INDUSTRY CANADA RSS-247 Issue 2 Pass
INDUSTRY CANADA RSS-GEN Issue 4 Pass

UL Verification Services Inc. tested the above equipment in accordance with the requirements set forth
in the above standards. All indications of Pass/Fail in this report are opinions expressed by UL
Verification Services Inc. based on interpretations and/or observations of test results. Measurement
Uncertainties were not taken into account and are published for informational purposes only. The test
results show that the equipment tested is capable of demonstrating compliance with the requirements
as documented in this report.

Note: The results documented in this report apply only to the tested sample, under the conditions and
modes of operation as described herein. This document may not be altered or revised in any way
unless done so by UL Verification Services Inc. and all revisions are duly noted in the revisions
section. Any alteration of this document not carried out by UL Verification Services Inc. will constitute
fraud and shall nullify the document. This report must not be used by the client to claim product
certification, approval, or endorsement by NVLAP, NIST, any agency of the Federal Government, or
any agency of any government.

Approved & Released For

UL Verification Services Inc. By: Prepared By:
“t'* /: \ /1/'/ '\/L/\_,_H___Id__
c[ A0U)__/ YA )
! /
DAN CORONIA GLENN ESCANO
CONSUMER TECHNOLOGY DIVISION CONSUMER TECHNOLOGY DIVISION
WISE PROJECT LEAD WISE LAB ENGINEER
UL VERIFICATION SERVICES INC. UL VERIFICATION SERVICES INC.
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2. TEST METHODOLOGY

FCC: The tests documented in this report were performed in accordance with FCC CFR 47 Part 2,
FCC CFR 47 Part 15, FCC 14-30, FCC KDB 662911 D01 v02r01, FCC KDB 905462 D02 v01r02/D03
v01r01/D06 v01, FCC KDB 789033 D02 v01r03, FCC KDB 644545 D03 v01, ANSI C63.10-2013.

IC: The tests documented in this report were performed in accordance with FCC CFR 47 Part 2, FCC
CFR 47 Part 15, FCC 14-30, FCC KDB 662911 D01 v02r01, FCC KDB 905462 D02 v01r02/D03
v01r01/D06 v01, FCC KDB 789033 D02 v01r03, FCC KDB 644545 D03 v01, ANSI C63.10-2013,
RSS-GEN Issue 4, and RSS-247 Issue 2.

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 47173 and 47266 Benicia
Street, Fremont, California, USA. Line conducted emissions are measured only at the 47173 address.
The following table identifies which facilities were utilized for radiated emission measurements
documented in this report. Specific facilities are also identified in the test results sections.

47173 Benicia Street 47266 Benicia Street
XI Chamber A (IC:2324B-1) Chamber D (I1C:22541-1)
X Chamber B (IC:2324B-2) Chamber E (I1C:22541-2)
[1 Chamber C (IC:2324B-3) Chamber F (1C:22541-3)
Chamber G (IC:22541-4)
Chamber H (1C:22541-5)

/NN

The above test sites and facilities are covered under FCC Test Firm Registration # 208313.

UL Verification Services Inc. is accredited by NVLAP, Laboratory Code 200065-0. The full scope of
accreditation can be viewed at http://ts.nist.gov/standards/scopes/2000650.htm.
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4. CALIBRATION AND UNCERTAINTY
41. MEASURING INSTRUMENT CALIBRATION

The measuring equipment utilized to perform the tests documented in this report has been calibrated
in accordance with the manufacturer's recommendations, and is traceable to recognized national
standards.

4.2, SAMPLE CALCULATION

Where relevant, the following sample calculation is provided:
Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) + Cable
Loss (dB) — Preamp Gain (dB)
36.5 dBuV + 18.7 dB/m + 0.6 dB — 26.9 dB = 28.9 dBuV/m

4.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:
Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

Parameter Uncertainty
Worst Case Conducted Disturbance, 9KHz to 0.15 MHz 3.84dB
Worst Case Conducted Disturbance, 0.15 to 30 MHz 3.65dB
Worst Case Radiated Disturbance, 9KHz to 30 MHz 3.15dB
Worst Case Radiated Disturbance, 30 to 1000 MHz 5.36 dB
Worst Case Radiated Disturbance, 1000 to 18000 MHz 4.32 dB
Worst Case Radiated Disturbance, 18000 to 26000 MHz 4.45 dB
Worst Case Radiated Disturbance, 26000 to 40000 MHz 5.24 dB

Uncertainty figures are valid to a confidence level of 95%.
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5. EQUIPMENT UNDER TEST
5.1. BRIEF DESCRIPTION OF EUT

The EUT (HCGateway) is a connected product that pairs with various sensors over BLE and WLAN,
as part of Digi's Cold Chain Solutions. The sensor data and gateway position is transmitted to the
cloud over the cellular network.

5.2. MAXIMUM OUTPUT POWER
The transmitter has a maximum conducted output power as follows:

NOTE: Covered modes are test reduction modes. The output powers on the “covered modes are equal
to or less than the mode referenced and use the same modulation.

5.2GHz Band
Frequency Range Mode Output Power Output Power
(MHz) (dBm) (mw)
802.11a 15.68 36.98
5180 - 5240
802.11n HT20 15.63 36.56
5190 - 5230 802.11n HT40 15.37 34.43
5.8GHz Band
Frequency Range Mode Output Power Output Power
(MHz) (dBm) (mW)
5745 - 5825 802.11a 13.04 20.14
5745 - 5825 802.11n HT20 12.64 18.37
5755 - 5795 802.11n HT40 12.58 18.11
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5.3. DESCRIPTION OF AVAILABLE ANTENNAS

The radio utilizes a dual-band PCB antenna, with a maximum as below:

Frequency (GHz) PeakAnter.ma Gain
(dBi)
5150-5350 0.2
5725-5825 20.96

5.4. SOFTWARE AND FIRMWARE

The test utility software used during testing was Qualcomm Atheros Radio Tool 2 for Internet of
Everything (ART2_IoE).

5.5. WORST-CASE CONFIGURATION AND MODE

Radiated bandedge, harmonics, and spurious emissions from 1 GHz to 18GHz were performed. The
EUT was set to transmit at the Low/Middle/High channels with designed (target) output powers.

Radiated emission below 1GHz, above 18GHz, and power line conducted emission were performed
with the EUT was set to transmit at the channel with highest output power as worst-case scenario.

The fundamental of the EUT was investigated in three orthogonal orientations X (Flatbed), Y
(Landscape), Z (Portrait), it was determined that Y (Portrait) was worst-case orientations. Therefore, all
final radiated testing was performed with the EUT in Y (Portrait) orientation.

Worst-case data rates as provided by the client were:

802.11a mode: 6 Mbps

802.11n HT20 mode: 6.5 Mbps (MCSO0)
802.11n HT40 mode: 13.5 Mbps (MCS0)
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5.6. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

Description Manufacturer Model Serial Number FCCID
Laptop HP HSTNN-DA25 WCNVHOAAR27641 NA
AC/DC Adapter HP EliteBook 8570p N/A NA
DC Power Supply Sorensen XHR 60-18 1308A01936 NA

/O CABLES (CONDUCTED TEST)

1/0O Cable List
Cable Port # of identical | Connector | Cable Type Cable Remarks
No ports Type Length (m)
1 Antenna 1 RF Shielded 0.2 [Antenna Port To Spectrum Analyzer
2 |[MicroUSB 1 USB Shielded 1 EUT To Laptop
3 DC 1 DC Shielded 0.1 DC Power Supply To EUT
4 AC 1 AC Shielded 1 AC Mains To AC Adapter
5 DC 1 DC Shielded 1 AC/DC To Laptop
6 AC 1 AC Shielded 1 AC Mains To DC Power Supply

/0 CABLES (RADIATED AND CONDUCTED EMISSIONS)

1/O Cable List
Cable Port # of identical | Connector | Cable Type Cable Remarks
No ports Type Length (m)
1 DC 1 DC Un-Shielded 0.1 DC Power SupplyTo EUT
2 AC 1 AC Un-Shielded 1 AC Mains To DC Power Supply
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TEST SETUP

CONDCUTED TEST SETUP DIAGRAM
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TEST SETUP

RADIATED AND AC LINE CONDUCTED EMISSIONS SETUP DIAGRAM
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6. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this report:

TEST EQUIPMENT LIST

Description Manufacturer Model Asset Cal Due
Antenna, Broadband Hybrid, 30MHz to .

>000MHz w/4dB Pad Sunol Sciences Corp. JB3 T477  06/22/2017

Antenna, Active Loop 9kHz-30MHz ETS-Lindgren 6502 T1683 02/17/2018

Antenna, Horn 1-18GHz ETS-Lindgren 3117 T345 03/23/2018

Antenna, Horn 18-26.5GHz ARA MWH-1826/B T449  05/26/2017

Spectrum Analyzer Agilent (Keysight) 8564E T106  09/07/2017
Technologies

Power Meter, P-series single channel Agilent (Keys_lght) N1911A T1264 07/08/2017
Technologies

Power Sensor, P — series, 50MHz to 18GHz, Agilent (Keys_lght) N1921A T413  06/20/2017
Wideband Technologies

Amplifier, 1-26.5GHz Agilent (Keysight) 84498 T404  07/05/2017
Technologies

Amplifier, 10kHz-1GHz Agilent (Keysight) 8447D T15  08/26/2017
Technologies

RF Amplifier MITEQ APSAZO0I01B00- 1493 0211572018

Spectrum Analyzer, PSA, 3Hz to 26.5GHz Agilent (Keysight) E4440A T199  07/22/2017
Technologies

Spectrum Analyzer, PXA, 3Hz to 44GHz Agilent (Keysight) N9030A T907  01/23/2018
Technologies

Spectrum Analyzer, PSA, 3Hz to 26.5GHz Agilent (Keysight) E9030A T905  01/11/2018

Technologies

NOTE: *testing is completed before equipment calibration expiration date.

Test Software List

Description Manufacturer Model Version
Radiated Software UL UL EMC Ver 9.5, Dec 01, 2016
Antenna Port Software UL UL RF Ver 6.5, Apr 21, 2017
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7. MEASUREMENT METHODS
6 dB BW: KDB 558074 DO1 v03r05, Section 8.1.

26 dB Emission BW: KDB 789033 D02 v01r03, Section C.

99% Occupied BW: KDB 789033 D02 v01r03, Section D.

Conducted Output Power: KDB 789033 D02 v01r03, Section E.3.b (Method PM-G) and KDB 662911
D01 v02r01.

Power Spectral Density: KDB 789033 D02 v01r03, Section F and KDB 662911 D01 v02r01.

Unwanted emissions in restricted bands: KDB 789033 D02 v01r03, Sections G.3, G.4, G.5, and G.6.

Unwanted emissions in non-restricted bands: KDB 789033 D02 v01r03, Sections G.3, G.4, and G.5.
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8. SUMMARY TABLE

FCC Part RSS Section Test Description Test Limit Test Condition | Test Result
Section
§15.407 (a) RSS-247  |Occupied Band width (26dB) N/A Pass
§15.407 RSS-247 6.2.4|6dB Band width (5.8Ghz) >500KHz Pass
<24dBm (FCC) /
§15.407 (a)(1) | RSS-247 6.2 |TX Cond. Power5.15-5.25 GHz <23 dBm EIRP or Pass
<10+10L0og(99% BW) EIRP (IC)
<24dBm or
: TX Cond. Power 5.25-5.35 & 5.47- <11+10log (OBW) (FCC) /
815.407 (2)(2) | RSS-2476.2 |5 255 1z <24 dBm or <11+10L0g(99% BW) pass
(1€)
Conducted

§15.407 (a)(3) |RSS-247 6.2.4|TX Cond. Power 5.725-5.850 GHz <30dBm Pass
§15.407 <11dBm/MHz (FCC)

@) RSS-247 6.2 |PSD (5.15-5.25 GHz) <10 dBm/MHz EIRP (IC) Pass
§(1;'(42())7 RSS-247 6.2 [PSD (5.3,5.5GHz) <11dBm/MHz Pass
§(1§)é(;7 RSS-247 6.2.4|PSD (5.8GHz) <30dBm per 500kHz Pass

§15.207 (a) . s '
§15.407(b) (6) RSS-GEN 8.8 |AC Power Line conducted emissions Section 10 Pass
§15.407 (b) & RSS-GEN ) . . .
15.209 8.9/7 Radiated Spurious Emission <54dBuVv/m Radiated Pass
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9. ANTENNA PORT TEST RESULTS
9.1. ON TIME AND DUTY CYCLE

LIMITS

None; for reporting purposes only.

PROCEDURE

KDB 789033 Zero-Span Spectrum Analyzer Method.

RESULTS
Mode ON Time|Period| Duty Cycle| Duty Duty Cycle 1/T
B X Cycle | Correction Factor|Minimum VBW
(msec) |(msec)| (linear) (%) (dB) (kHz)
802.11a 2.022| 2.058 0.983] 98.3% 0.00 0.010
802.11n HT20 1.887| 1.923 0.981] 98.1% 0.00 0.010
802.11n HT40 0.927| 0.963 0.963| 96.3% 0.17 1.079
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CF Step
8.000000 MHz|
Man

Freq Offset|
0 Hz|

Scale Type

= Kq:»ghl!qmm-ﬂmbw SWEp!SA
w
Eemar Freq 5 200000000 GHz

PNO: Fast *l Trig: Free Run
#Atten: 12dB

IFGain:Low

#Avg Typ!: FiMS. i

10:38:55 PM Apro7, 2017

(= =

Frequency

Ref 108.99 dBpV

Auto Tune

10 dBldiv
Log

m

Center Freq|
5200000000 GHz|

StartFreq
5.200000000 GHz|

Stop Freq|
5.200000000 GHz

Center 5.200000000 GHz
#Res BW (-6dB) 10 MHz #VBW 50 MHz

mmmm—
417.0us

1 (a) 1.887 ms (4]

t (4] 1923 ms (4)

93.63 dBuV
-1.55dB
-243dB
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STATUS

Span 0 Hz|
Sweep 3.000 ms (1001 pts)

Auto
[~ FUNCTION | FUNCTION WD 7

CF Step
8.000000 MHz|
Man

Freq Offset
0 Hz|

Scale Type,

Lin|
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REPORT NO: 11686683-E3V3
FCC ID:MCQ-SMARTGTWO1

DATE: MAY 17, 2017
IC: 1846A-SMARTGTWO1

DUTY CYCLE 802.11n HT40 MODE

== Keysight Spectrum Analyzer - Swept SA

&

LS RF 500 OC
nter Freq 5.190000000 GHz
PNO:

IFGain:Low

: Fast _,_l Trig: Free Run
#Atten: 12 dB

#Avh Typc:-R.MS- TRACE 3456

= ==

Frequency

10:41:16 PM Apro7, 2017

TVPE| Wit
pETP PPPPP

10 d2/div_ Ref 108.99 dBpV
Log

Auto Tune

0

Center Freq|
5.190000000 GHz|

StartFreq
5.190000000 GHz|

Stop Freq|
5.190000000 GHz|

Center 5.190000000 GHz
#Res BW (-6dB) 10 MHz #VBW 50 MHz

LIS T R Y I S
N t 1793 us 84.49 dBuV
927.1us (A) 0.60dB

963.1us (4) 142dB

Span 0 Hz|
Sweep 1.533 ms (1001 pts)|

CF Step|
8.000000 MHz
Auto Man

Freq Offset|
0 Hz|

Scale Type
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REPORT NO: 11686683-E3V3
FCC ID:MCQ-SMARTGTWO1

DATE: MAY 17, 2017
IC: 1846A-SMARTGTWO1

9.2.

LIMITS

11a MODE IN THE 5.2GHz BAND

9.2.1. 26 dB BANDWIDTH

None; for reporting purposes only.

RESULTS
Channel |Frequency ZG(aEIZB)W
Low 5180 29.10
Mid 5200 37.45
High 5240 37.55
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REPORT NO: 11686683-E3V3
FCC ID:MCQ-SMARTGTWO1

DATE: MAY 17, 2017
IC: 1846A-SMARTGTWO1

26dB , CH LOW
s Agilent 19:17:12 Apr 25, 2017

L

|Freq/ChanneI

APwG.5(B421173,43578,
Ref 20 dBm #Htten 30 dB

a Mkrl 29.10 MHz
8.346 dB

#Peak

Center Freq
518660000 GHz
StartFreq
5.15500000 GHz
StopFreq
5.20500000 GHz

Center 5,186 @@ GHz

#Res BH 560 kHz #YEBH 1.6 MHz

Span 58 MHz
#3ween 100 ms (1801 pts)

CF Step
5.00098088 MHz
Auto Man

Freq Offset
000000008 Hz
Signal Track
On Off]

26dB , CH MID
s Agilent 20:01:28 Apr 25, 2017

L

|Freq/ChanneI

APwE.3(0421172,43578, Conducted B
Ref 26 dBm #Atten 30 dB

a Mkrl 37.45 MHz
8.545 dB

#Peak
Log
18
dB/

Offst

Center Freq
5.20000000 GHz
StartFreq
517568000 GHz
StopFreq
522508008 GHz

CF Step
5.00000886 MHz
Auto Man

Center 5.200 88 GHz

#Res BH 758 kHz #VBW 2.2 MHz

Span 58 MHz
#3meep 100 ms (18001 pts)

Freq Offset
0.00200000 Hz

Signal Track
O Off]

|
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REPORT NO: 11686683-E3V3
FCC ID:MCQ-SMARTGTWO1

DATE: MAY 17, 2017
IC: 1846A-SMARTGTWO1

26dB , CH HIGH
s Agilent 21:14:19 Apr 25, 2017

L |Freq/ChanneI

Ref 20 dBm

APwG.5(B421173,43578, Conducted B

#Atten 30 dB

#Peak

a Mkrl 37.55 MHz
_0.024 dB Center Freq
: 5.24008600 GHz

StartFreq
5.21500086 GHz

CF Step

StopFreq
g‘ 5.26500000 GHz

5.00098088 MHz
Auto Man

Freq Offset
000000008 Hz

Signal Track
On Off]

#Res BH 750 kHz

Center 5,248 @@ GHz
#WBW 2.2 MHz

Span 58 MHz
#3ween 100 ms (1801 pts)
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REPORT NO: 11686683-E3V3
FCC ID:MCQ-SMARTGTWO1

DATE: MAY 17, 2017
IC: 1846A-SMARTGTWO1

LIMITS

9.2.2. 99% BANDWIDTH

None; for reporting purposes only.

RESULTS
99% BW
Channel |Frequency (MHz2)
Low 5180 16.4415
Mid 5200 16.6904
High 5240 16.6389
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REPORT NO: 11686683-E3V3
FCC ID:MCQ-SMARTGTWO1

DATE: MAY 17, 2017
IC: 1846A-SMARTGTWO1

OBW , CH LOW
s Agilent 19:15:50 Apr 25, 2017

|Freq/ChanneI

Ch Freq
(ccupied Bandwidth

5.18 GHz

Center Freq

Trig Free || c 13006000 GHz

|

|Huerages: 20

APw6.5(0421172,43578,
Ref 26 dBm #Htten 30 dB
|

| StartFreq
5.16000086 GHz

Log

#Samp T
‘_l |

18

StopFreq
5.20000000 GHz

dB/

Offst

18.8

CF Step
4.00000086 MHz
i llaute Man

dB

Freq Offset

Center 5,180 80 GHz

#Res BH 3360 kHz #YBH 1 MHz

900000008 Hz

Span 48 MHz
Sweep 1.132 ms (1600 pts)

Occupied Bandwidth
16.4415 MHz

Occ BH # Pwr 99.68 ¥
% dB -26.68 dB

Transmit Freq Error
% «B BandHidth

-63.617 kHz
22.416 MHz*

—
Signal Track
|0n Off]

OBW, CH MID
% Agilent 19:53:11 Apr 25, 2017

|Freq/ChanneI

Ch Freq
Occupied Bandwidth

3.2 GHz

- Center Freq
Trig Free || < >gp00000 GHz

|

|Huerages: 20

| StartFreq
518660000 GHz

APvE.5(A421173,43578, Conducted B
Ref 2@ dBm #Atten 30 dB

StopFreq

Log
16

#Samp T
AR

5.22090088 GHz

dB/

3

Offst

18.3

dB

CF Step
4.00000886 MHz
' Auto Man

Freq Offset

Center 5,208 @@ GHz

#Res BH 330 kHz #YBH 1 MHz

Sweep L.132 ms (1080 pts) [T
Signal Track

Occupied Bandwidth
16.6984 MHz

Transmit Freq Error  -35.693 kHz
% dB Bandwidth 36.677 MHz*

Occ BH % Pur 99.68 %
®dB -26.08 dB

O Off]
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REPORT NO: 11686683-E3V3 DATE: MAY 17, 2017
FCC ID:MCQ-SMARTGTWO1 IC: 1846A-SMARTGTWO1

OBW , CH HIGH
% Agilent 21:13:40 Apr 25, 2017 L [Freq/Channel

W Center Freq

Ch Freq 5.24 GHz Trig Free

5.24000600 GHz
(ccupied Bandwidth |Huerages: 20 |

|| StartFreq
APwE.5(A421173,43578, Conducted B 2.22000000 GHz
Ref 28 dBm #Atten 36 dB

#Samp StopFreq
Log 5.26000886 GHz
18 :

B/ | CF Step
Offst THLRY. T Ty L LA LA AN TR S YT 4.@@@@@898 MHZ
10.3 1flEute Han

dB

Freq Offset
Center 5.240 00 GHz Span 40 Wiz || 200000000 Hz
#Res BH 330 kHz #UBH 1 Mz Sweep 1.132 ms (1000 pts)

—

Signal Track

Occupied Bandwidth Occ BH % Pur  99.00 % |0n g if
16.6389 MHz % dB -26.00 dB

Transmit Freq Error  -40.996 kHz

%X dB Bandwidth 36.895 MHz*
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REPORT NO: 11686683-E3V3 DATE: MAY 17, 2017
FCC ID:MCQ-SMARTGTWO1 IC: 1846A-SMARTGTWO1

9.2.3. OUTPUT POWER AND PPSD

LIMITS

FCC §15.407 (a) (1)

(i) For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum conducted output
power over the frequency band of operation shall not exceed 1 W provided the maximum antenna gain
does not exceed 6 dBi. In addition, the maximum power spectral density shall not exceed 17 dBm in
any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both
the maximum conducted output power and the maximum power spectral density shall be reduced by
the amount in dB that the directional gain of the antenna exceeds 6 dBi. The maximum e.i.r.p. at any
elevation angle above 30 degrees as measured from the horizon must not exceed 125 mW (21 dBm).

(i) For an indoor access point operating in the band 5.15-5.25 GHz, the maximum conducted output
power over the frequency band of operation shall not exceed 1 W provided the maximum antenna gain
does not exceed 6 dBi. In addition, the maximum power spectral density shall not exceed 17 dBm in
any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both
the maximum conducted output power and the maximum power spectral density shall be reduced by
the amount in dB that the directional gain of the antenna exceeds 6 dBi.

(iii) For fixed point-to-point access points operating in the band 5.15-5.25 GHz, the maximum
conducted output power over the frequency band of operation shall not exceed 1 W. Fixed point-to-
point U-NII devices may employ antennas with directional gain up to 23 dBi without any corresponding
reduction in the maximum conducted output power or maximum power spectral density. For fixed
point-to-point transmitters that employ a directional antenna gain greater than 23 dBi, a 1 dB reduction
in maximum conducted output power and maximum power spectral density is required for each 1 dB of
antenna gain in excess of 23 dBi. Fixed, point-to-point operations exclude the use of point-to-multipoint
systems, omnidirectional applications, and multiple collocated transmitters transmitting the same
information. The operator of the U-NII device, or if the equipment is professionally installed, the
installer, is responsible for ensuring that systems employing high gain directional antennas are used
exclusively for fixed, point-to-point operations.

(iv) For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted output
power over the frequency band of operation shall not exceed 250 mW provided the maximum antenna
gain does not exceed 6 dBi. In addition, the maximum power spectral density shall not exceed 11 dBm
in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both
the maximum conducted output power and the maximum power spectral density shall be reduced by
the amount in dB that the directional gain of the antenna exceeds 6 dBi.

IC RSS-247 (6.2.1) (1)
The maximum EIRP shall not exceed 200 mW or 10 + 10 log10 B, dBm, whichever power is less. B is

the 99% emission bandwidth in MHz. The e.i.r.p. spectral density shall not exceed 10 dBm in any 1.0
MHz band.
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REPORT NO: 11686683-E3V3 DATE: MAY 17, 2017
FCC ID:MCQ-SMARTGTWO1 IC: 1846A-SMARTGTWO1

TEST PROCEDURE

Measurements perform using a wideband gated RF power meter provided that the gate parameters
are adjusted such that the power is measured only when the EUT is transmitting at its maximum power
control level. Since the measurement is made only during the ON time of the transmitter, no duty cycle
correction factor is required.

DIRECTIONAL ANTENNA GAIN

There is only one transmitter output therefore the directional gain is equal to the antenna gain.
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REPORT NO: 11686683-E3V3
FCC ID:MCQ-SMARTGTWO1

DATE: MAY 17, 2017
IC: 1846A-SMARTGTWO1

RESULTS
| ID: | 43578_GE | Date: | 4/25/17 |
Bandwidth and Antenna Gain
Channel | Frequency Min Min Directional | Directional
26 dB 99% Gain Gain
BW BW for Power | for PPSD
(MHz) (MHz) (MHz) (dBi) (dBi)
Low 5180 29.10 | 16.4415 -0.92 -0.92
Mid 5200 37.45 | 16.6904 -0.92 -0.92
High 5240 37.55 | 16.6389 -0.92 -0.92
Limits
Channel | Frequency FCC IC Max Power FCC IC PPSD
Power EIRP IC Limit PPSD eirp Limit
Limit Limit Power Limit PSD
Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (dBm) | (dBm) | (dBm)
Low 5180 24.00 22.16 23.08 23.08 11.00 | 10.00 | 10.92
Mid 5200 24.00 22.22 23.14 23.14 11.00 | 10.00 | 10.92
High 5240 24.00 22.21 23.13 23.13 11.00 | 10.00 | 10.92
| Duty Cycle CF (dB)| 0.00 [Included in Calculations of Corr'd PPSD
Output Power Results
Channel | Frequency Total Power Power
Meas Corr'd Limit Margin
Power | Power
(MHz) (dBm) (dBm) (dBm) (dB)
Low 5180 13.15 13.15 23.08 -9.93
Mid 5200 15.34 15.34 23.14 -7.80
High 5240 15.68 15.68 23.13 -7.45
PPSD Results
Channel | Frequency Total PPSD PPSD
Meas Corr'd Limit Margin
PPSD PPSD
(MHz) (dBm) (dBm) (dBm) (dB)
Low 5180 2.290 2.290 10.92 -8.63
Mid 5200 4.556 4.556 10.92 -6.36
High 5240 4.926 4.926 10.92 -5.99

Note: the power readings above were measured with gated method, and the measurement was taken
only during the ON time. No duty cycle correction was necessary.
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REPORT NO: 11686683-E3V3 DATE: MAY 17, 2017
FCC ID:MCQ-SMARTGTWO1 IC: 1846A-SMARTGTWO1

PPSD, CH LOW
% Agilent 19:18:14 Apr 25, 2017 L [Freq/Channel

APvE.5A421173,43578, Mkr2 5.184 60 GHz Center Freq

Egig% dBm Atten 26 dB 2.298 dBm C 18006000 Gl

Log

1@ StartFreq

dB/ 5.15500000 GHz
: StopFreq
5.20500000 GHz

CF Step
5.00098088 MHz
Auto Man

Freq Offset
B.00000000 Hz
Signal Track
On Off]
Center 5,130 88 GHz Span 58 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1 oms (1081 pts)

PPSD, CH MID
¥ Agilent 28:03:26 Apr 25, 2017 L |Freq/ChanneI

APvE.5(A421173,43578, Conducted B Mkr2 5.204 65 GHz Center Freq
53392@ dBm Atten 26 dB 4.556 dBm 5 50000000 GHa
Log

18 StartFreq
dB/ 517568000 GHz
Offst

ég'g StopFreq

5.22500088 GHz

CF Step
G.06660000 MHz

#PAvg Auto Man
168 —

WL Sz Freq Offset
33 gg 0.00000060 Hz

,f—:%)n Signal Track

Swp On Ot

Center 5.200 80 GHz Span 58 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1 oms (1081 pts)
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REPORT NO: 11686683-E3V3 DATE: MAY 17, 2017
FCC ID:MCQ-SMARTGTWO1 IC: 1846A-SMARTGTWO1

PPSD, CH HIGH
% Agilent 21:15:37 Apr 25, 2017 L [Freq/Channel

APw6.5(B421173,43578, Conducted B Mkr2 5.237 98 GHz Center Freq

Egig% dBm Atten 26 dB 4.926 dBm 524008000 Gl

Log

1@ StartFreq

dB/ 5.21500086 GHz

: StopFreq
5.26500086 GHz

CF Step
5.00098088 MHz
Auto Man

Freq Offset
B.00000000 Hz
Signal Track
On Off]
Center 5.240 88 GHz Span 58 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1 oms (1081 pts)
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REPORT NO: 11686683-E3V3
FCC ID:MCQ-SMARTGTWO1

DATE: MAY 17, 2017
IC: 1846A-SMARTGTWO1

9.3.

LIMITS

11n HT20 MODE IN THE 5.2GHz BAND

9.3.1. 26 dB BANDWIDTH

None; for reporting purposes only.

RESULTS
Channel |Frequency ZG(aEIZB)W
Low 5180 27.85
Mid 5200 38.45
High 5240 37.60
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REPORT NO: 11686683-E3V3
FCC ID:MCQ-SMARTGTWO1

DATE: MAY 17, 2017
IC: 1846A-SMARTGTWO1

26dB , CH LOW
s Agilent 21:18:43 Apr 25, 2017

L

|Freq/ChanneI

APwG.5(B421173,43578, Conducted B
Ref 20 dBm #Htten 30 dB

a Mkrl 27.85 MHz
-8.835 dB

#Peak

Center Freq
518660000 GHz
StartFreq
5.15500000 GHz
StopFreq
5.20500000 GHz

Center 5,186 @@ GHz

#Res BH 560 kHz #YEBH 1.6 MHz

Span 58 MHz
#3ween 100 ms (1801 pts)

CF Step
5.00098088 MHz
Auto Man

Freq Offset
000000008 Hz
Signal Track
On Off]

26dB , CH MID
s Agilent 21:21:29 Ppr 25, 2017

L

|Freq/ChanneI

APwE.3(0421172,43578, Conducted B
Ref 26 dBm #Atten 30 dB

a Mkrl 38.45 MHz
-1.850 4B

#Peak
Log
18
dB/

Offst

%

Center Freq
5.20000000 GHz
StartFreq
517568000 GHz
StopFreq
522508008 GHz

CF Step
5.00000886 MHz
Auto Man

Center 5.200 88 GHz

#Res BH 758 kHz #VBW 2.2 MHz

Span 58 MHz
#3meep 100 ms (18001 pts)

Freq Offset
0.00200000 Hz

Signal Track
O Off]

|
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REPORT NO: 11686683-E3V3 DATE: MAY 17, 2017
FCC ID:MCQ-SMARTGTWO1 IC: 1846A-SMARTGTWO1

26dB , CH HIGH
% Agilent 21:24:25 Apr 25, 2017 L [Freq/Channel

APvE.5(A421173,43578, Conducted B a Mkrl 37.60 MHz Center Freq
Eséaiﬁ dBm #Atten 30 dB 08,873 dB C 24000000 Gl
HRRAN Cantnd StartFreq

5.21500000 GHz

StopFreq

<‘ 5.26500000 GHz

CF Step

5.00098088 MHz
Auto Man

Freq Offset
000000008 Hz
Signal Track
On Off]
Center 5.240 88 GHz Span 58 MHz
#Res BH 750 kHz #YBW 2.4 MHz #5weep LBA ms (LBBL pts)
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REPORT NO: 11686683-E3V3
FCC ID:MCQ-SMARTGTWO1

DATE: MAY 17, 2017
IC: 1846A-SMARTGTWO1

LIMITS

9.3.2. 99% BANDWIDTH

None; for reporting purposes only.

RESULTS
99% BW
Channel |Frequency (MHz2)
Low 5180 17.6658
Mid 5200 17.6514
High 5240 17.7641
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REPORT NO: 11686683-E3V3
FCC ID:MCQ-SMARTGTWO1

DATE: MAY 17, 2017
IC: 1846A-SMARTGTWO1

OBW , CH LOW
s Agilent 21:17:61 Apr 25, 2017

|Freq/ChanneI

Ch Freq
(ccupied Bandwidth

5.18 GHz

Trig Free

|Huerages: 20

| Center Freq
518660000 GHz

Ref 26 dBm

APwE.5(A421172,43578, Conducted B

#Atten 30 dB

| StartFreq
5.16000086 GHz

#Samp

Log

18

[
ol
o

StopFreq
5.20000000 GHz

ds/ [ 2
Offst [/
16.8

CF Step
400098088 MHz
Auto Man

dB

Freq Offset

#Res BH 360 kHz

Center 5,180 80 GHz

#YBH 1.1 MHz

Span 48 MHz

Sweep 1066 ms (1600 pts)

900000008 Hz

% «B BandHidth

Occupied Bandwidth

Transmit Freq Error

Occ BH # Pwr
% dB

17.6658 MHz

-2.382 kHz
21.881 MHz*

99.00 %
-26.80 dB

—
Signal Track
|0n Off]

OBW, CH MID
% Agilent 21:20:41 Apr 25, 2017

|Freq/ChanneI

Ch Freq
Occupied Bandwidth

3.2 GHz

Trig Free

|Huerages: 20

| Center Freq
5.20000000 GHz

| StartFreq
518660000 GHz

Ref 28 dBm

APwG.5(0421172,43578, Conducted B

#Atten 30 dB
|

#Samp

StopFreq

Log

5.22090088 GHz

18

h2

dB/

Offst
18.3

CF Step
4.00000886 MHz
Auto Man

dB

Freq Offset

#Res BH 360 kHz

Center 5,208 @@ GHz

#YBH 1.1 MHz

Span 48 MHz

Sweep 1066 ms (1008 pts)

069000008 Hz

Eam—
Signal Track

% B Bandmuidth

Occupied Bandwidth

Transmit Freq Error

Occ BH % Pur

17.6514 MHz % dB

-57.849 kHz
21.861 MHz*

99.00 ¥
-26.89 dB

O Off]
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REPORT NO: 11686683-E3V3 DATE: MAY 17, 2017
FCC ID:MCQ-SMARTGTWO1 IC: 1846A-SMARTGTWO1

OBW , CH HIGH
% Agilent 21:23:30 Apr 25, 2017 L [Freq/Channel

W Center Freq

Ch Freq 5.24 GHz Trig Free

5.24000600 GHz
(ccupied Bandwidth |Huerages: 20 |

| StartFreq
APv6.5(842117),43578, Canducted B | 2.22000000 GHz
Ref 20 dBm #Atten 30 dB

#Samp T Stop Freq
Log N T S T 5.26000000 GHz
160 .

dB

Freq Offset
Center 5.240 00 GHz Span 40 Wiz || 200000000 Hz
#Res BH 360 kHz #UBH 1.1 MHz_ Sweep L.066 ms (1000 pts)

—

Signal Track

Occupied Bandwidth Occ BH % Pur  99.00 % |0n g if
17.7641 MHz % dB -26.00 dB

Transmit Freq Error  -57.761 kHz

%X dB Bandwidth 36.562 MHz*

B/ CF Step
B P Pttt 4.00000000 MHz
108 | ’m Mo
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REPORT NO: 11686683-E3V3 DATE: MAY 17, 2017
FCC ID:MCQ-SMARTGTWO1 IC: 1846A-SMARTGTWO1

9.3.3. OUTPUT POWER AND PPSD

LIMITS

FCC §15.407 (a) (1)

(i) For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum conducted output
power over the frequency band of operation shall not exceed 1 W provided the maximum antenna gain
does not exceed 6 dBi. In addition, the maximum power spectral density shall not exceed 17 dBm in
any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both
the maximum conducted output power and the maximum power spectral density shall be reduced by
the amount in dB that the directional gain of the antenna exceeds 6 dBi. The maximum e.i.r.p. at any
elevation angle above 30 degrees as measured from the horizon must not exceed 125 mW (21 dBm).

(i) For an indoor access point operating in the band 5.15-5.25 GHz, the maximum conducted output
power over the frequency band of operation shall not exceed 1 W provided the maximum antenna gain
does not exceed 6 dBi. In addition, the maximum power spectral density shall not exceed 17 dBm in
any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both
the maximum conducted output power and the maximum power spectral density shall be reduced by
the amount in dB that the directional gain of the antenna exceeds 6 dBi.

(iii) For fixed point-to-point access points operating in the band 5.15-5.25 GHz, the maximum
conducted output power over the frequency band of operation shall not exceed 1 W. Fixed point-to-
point U-NII devices may employ antennas with directional gain up to 23 dBi without any corresponding
reduction in the maximum conducted output power or maximum power spectral density. For fixed
point-to-point transmitters that employ a directional antenna gain greater than 23 dBi, a 1 dB reduction
in maximum conducted output power and maximum power spectral density is required for each 1 dB of
antenna gain in excess of 23 dBi. Fixed, point-to-point operations exclude the use of point-to-multipoint
systems, omnidirectional applications, and multiple collocated transmitters transmitting the same
information. The operator of the U-NII device, or if the equipment is professionally installed, the
installer, is responsible for ensuring that systems employing high gain directional antennas are used
exclusively for fixed, point-to-point operations.

(iv) For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted output
power over the frequency band of operation shall not exceed 250 mW provided the maximum antenna
gain does not exceed 6 dBi. In addition, the maximum power spectral density shall not exceed 11 dBm
in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both
the maximum conducted output power and the maximum power spectral density shall be reduced by
the amount in dB that the directional gain of the antenna exceeds 6 dBi.

IC RSS-247 (6.2.1) (1)
The maximum EIRP shall not exceed 200 mW or 10 + 10 log10 B, dBm, whichever power is less. B is

the 99% emission bandwidth in MHz. The e.i.r.p. spectral density shall not exceed 10 dBm in any 1.0
MHz band.
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REPORT NO: 11686683-E3V3 DATE: MAY 17, 2017
FCC ID:MCQ-SMARTGTWO1 IC: 1846A-SMARTGTWO1

TEST PROCEDURE

Measurements perform using a wideband gated RF power meter provided that the gate parameters
are adjusted such that the power is measured only when the EUT is transmitting at its maximum power
control level. Since the measurement is made only during the ON time of the transmitter, no duty cycle
correction factor is required.

DIRECTIONAL ANTENNA GAIN

There is only one transmitter output therefore the directional gain is equal to the antenna gain.
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REPORT NO: 11686683-E3V3
FCC ID:MCQ-SMARTGTWO1

DATE: MAY 17, 2017
IC: 1846A-SMARTGTWO1

RESULTS
ID: 43578 _GE Date: 4/25/17
Bandwidth and Antenna Gain
Channel | Frequency Min Min Directional | Directional
26 dB 99% Gain Gain
BW BW for Power | for PPSD
(MHz) (MHz) (MHz) (dBi) (dBi)
Low 5180 27.85 | 17.6658 -0.92 -0.92
Mid 5200 38.45 | 17.6514 -0.92 -0.92
High 5240 37.60 | 17.7641 -0.92 -0.92
Limits
Channel | Frequency FCC IC Max Power FCC IC PPSD
Power EIRP IC Limit PPSD eirp Limit
Limit Limit Power Limit PSD
Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (dBm) | (dBm) | (dBm)
Low 5180 24.00 22.47 23.39 23.39 11.00 | 10.00 | 10.92
Mid 5200 24.00 22.47 23.39 23.39 11.00 | 10.00 | 10.92
High 5240 24.00 22.50 23.42 23.42 11.00 | 10.00 | 10.92
| Duty Cycle CF (dB)| 0.00 [Included in Calculations of Corr'd PPSD
Output Power Results
Channel | Frequency Total Power Power
Meas Corr'd Limit Margin
Power | Power
(MHz) (dBm) (dBm) (dBm) (dB)
Low 5180 12.64 12.64 23.39 -10.75
Mid 5200 15.06 15.06 23.39 -8.33
High 5240 15.63 15.63 23.42 -7.79
PPSD Results
Channel | Frequency Total PPSD PPSD
Meas Corr'd Limit Margin
PPSD PPSD
(MHz) (dBm) (dBm) (dBm) (dB)
Low 5180 1.759 1.759 10.92 -9.16
Mid 5200 4.073 4.073 10.92 -6.85
High 5240 4.544 4.544 10.92 -6.38

Note: the power readings above were measured with gated method, and the measurement was taken
only during the ON time. No duty cycle correction was necessary.
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REPORT NO: 11686683-E3V3 DATE: MAY 17, 2017
FCC ID:MCQ-SMARTGTWO1 IC: 1846A-SMARTGTWO1

PPSD, CH LOW
% Agilent 21:19:55 Apr 25, 2017 L [Freq/Channel

APw6.5(B421173,43578, Conducted B Mkr2 5.182 98 GHz Center Freq

Egig% dBm Atten 26 dB 1.759 dBm 513006000 Clx

Log

1@ StartFreq

dB/ ) | 5.15500086 GHz
. StopFreq
5.20500086 GHz

CF Step
5.00098088 MHz
Auto Man

Freq Offset
B.00000000 Hz
Signal Track
On Off]
Center 5,130 88 GHz Span 58 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1 oms (1081 pts)

PPSD, CH MID
¥ Agilent 21:22:22 Apr 25, 2017 L |Freq/ChanneI

APvE.5(A421173,43578, Conducted B Mkr2 5.2@4 55 GHz Center Freq
53392@ dBm Atten 26 dB 4.873 dBm 5 50000000 GHa
Log

18 StartFreq
dB/ 517568000 GHz
Offst

ég'g StopFreq

5.22500088 GHz

CF Step
G.06660000 MHz

#PAvg Auto Man
168 —

WL Sz Freq Offset
33 gg 0.00000060 Hz

,f—:%)n Signal Track

Swp On Ot

Center 5.200 80 GHz Span 58 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1 oms (1081 pts)
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REPORT NO: 11686683-E3V3 DATE: MAY 17, 2017
FCC ID:MCQ-SMARTGTWO1 IC: 1846A-SMARTGTWO1

PPSD, CH HIGH
% Agilent 21:25:38 Apr 25, 2017 L [Freq/Channel

APw6.5(B421173,43578, Conducted B Mkr2 5.235 58 GHz Center Freq

Egig% dBm Atten 26 dB 4.544 dBm 524008000 Gl

Log

1@ StartFreq

dB/ 5.21500086 GHz

: StopFreq
5.26500086 GHz

CF Step
5.00098088 MHz
Auto Man

Freq Offset
B.00000000 Hz
Signal Track
On Off]
Center 5.240 88 GHz Span 58 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1 oms (1081 pts)
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REPORT NO: 11686683-E3V3
FCC ID:MCQ-SMARTGTWO1

DATE: MAY 17, 2017
IC: 1846A-SMARTGTWO1

9.4.

LIMITS

11n HT40 MODE IN THE 5.2GHz BAND

9.4.1. 26 dB BANDWIDTH

None; for reporting purposes only.

RESULTS
Channel |Frequency ZG(aEIZB)W
Low 5190 42.30
High 5230 65.40
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REPORT NO: 11686683-E3V3 DATE: MAY 17, 2017
FCC ID:MCQ-SMARTGTWO1 IC: 1846A-SMARTGTWO1

26dB , CH LOW
% Agilent 21:28:18 Apr 25, 2017 L [Freq/Channel

APvE.5(A421173,43578, Conducted B a Mkrl 42.3 MHz Center Freq
Eséaiﬁ dBm #Atten 30 dB -8.875 dB C 15006000 Gl
StartFreq
5.14000000 GHz
StopFreq
5.24000000 GHz

CF Step
19.0098888 MHz
Auto Man

Freq Offset
000000008 Hz

Signal Track
On Off]
Center 5,199 @ GHz Span 188 MHz
#Res BW 820 kHz #VBW 2.4 MHz  #Sweep 100 ms (1001 pts)

26dB , CH HIGH
¥ Agilent 21:32:28 Apr 25, 2017 L |Freq/ChanneI

APvE.5(A421173,43578, Conducted B & Mkrl 65.4 MHz Center Freq
Es;i@ dBm #Atten 30 dB -8.327 dB 553080008 GHx
Log .

18 StartFreq
dB/ 518660000 GHz
Offst

StopFreq
5.26000000 GHz

CF Step
10.6860000 MHz
Auto Man
Freq Offset
0.00200000 Hz

Signal Track
O Off]

Center 5.230 @ GHz Span 168 MHz
#Res BH 1.3 MHz #YBH 4 MHz #3meep 100 ms (18001 pts)

Page 42 of 143

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701J
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 11686683-E3V3 DATE: MAY 17, 2017
FCC ID:MCQ-SMARTGTWO1 IC: 1846A-SMARTGTWO1

9.4.2. 99% BANDWIDTH

LIMITS

None; for reporting purposes only.

RESULTS
99% BW
Channel |Frequency (MHz2)
Low 5190 35.6148
High 5230 35.7912
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REPORT NO: 11686683-E3V3 DATE: MAY 17, 2017
FCC ID:MCQ-SMARTGTWO1 IC: 1846A-SMARTGTWO1

OoBW , CH LOW
¥ Agilent 21:27:45 Apr 25, 2017 |Freq/ChanneI

Th Freq  5.19 oz Trig Free‘ center fred
(ccupied Bandwidth |Huerages: 20 |

|| StartFreq
APwE.5(A421172,43578, Conducted B 215000000 Ghz
Ref 28 dBm #Atten 30 dB

#Samp StopFreq
Log | 5.23000000 GHz
dB/ T CF Step
Offst 5.00000000 MHz
10.5 LTI VRl [Ruto Man

dB 1
1 Freq Offset

Center 5.190 00 GHz Span 80 Mz || 200000000 Hz
#Res BH 750 kHz #UBH 2.2 MHz_ Sweep L.066 ms (1000 pts)

Signal Track
Occupied Bandvidth Occ BN % Pur  99.00 7 |gn gnal et
356148 MHz % dB -26.00 dB

Transmit Freq Error  12.441 kHz
% «B BandHidth 38,808 MHzx

OBW , CH HIGH
¥ Agilent 21:31:37 Apr 25, 2017 |Freq/ChanneI

Center Freq
5.23000000 GHz

Ch Freq 5.23 GHz Trig Free‘
Occupied Bandwidth |Huerages: 20 |

| StartFreq
519660000 GHz

APwG.5(0421172,43578, Conducted B

Ref 26 dBm #Atten 30 dB
#5amp T StopFreq
Log [ b Lo | 5.27000000 GHz
18 LTI,

o it 1, .l CF Step
0ffst A R 2.00000000 MHz
Dffar Y dlouto Man

dB
I Freq Offset
Center 5.230 80 Ghz Span 80 Mz || 00000000 Hz

#Res BH 750 kHz #UBH 2.2 MHz  Sweep 1.066 ms (1080 pts) 1
- - - - Signal Track
Occupied Bandwidth Occ BW % Pwr  99.00 % |on 0ff]
35.7912 MHz ® dB -26.00 dB

Transmit Freq Error  -153.214 kHz
% dB Bandwidth 45.982 MHz*
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REPORT NO: 11686683-E3V3 DATE: MAY 17, 2017
FCC ID:MCQ-SMARTGTWO1 IC: 1846A-SMARTGTWO1

9.4.3. OUTPUT POWER AND PPSD

LIMITS

FCC §15.407 (a) (1)

(i) For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum conducted output
power over the frequency band of operation shall not exceed 1 W provided the maximum antenna gain
does not exceed 6 dBi. In addition, the maximum power spectral density shall not exceed 17 dBm in
any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both
the maximum conducted output power and the maximum power spectral density shall be reduced by
the amount in dB that the directional gain of the antenna exceeds 6 dBi. The maximum e.i.r.p. at any
elevation angle above 30 degrees as measured from the horizon must not exceed 125 mW (21 dBm).

(i) For an indoor access point operating in the band 5.15-5.25 GHz, the maximum conducted output
power over the frequency band of operation shall not exceed 1 W provided the maximum antenna gain
does not exceed 6 dBi. In addition, the maximum power spectral density shall not exceed 17 dBm in
any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both
the maximum conducted output power and the maximum power spectral density shall be reduced by
the amount in dB that the directional gain of the antenna exceeds 6 dBi.

(iii) For fixed point-to-point access points operating in the band 5.15-5.25 GHz, the maximum
conducted output power over the frequency band of operation shall not exceed 1 W. Fixed point-to-
point U-NII devices may employ antennas with directional gain up to 23 dBi without any corresponding
reduction in the maximum conducted output power or maximum power spectral density. For fixed
point-to-point transmitters that employ a directional antenna gain greater than 23 dBi, a 1 dB reduction
in maximum conducted output power and maximum power spectral density is required for each 1 dB of
antenna gain in excess of 23 dBi. Fixed, point-to-point operations exclude the use of point-to-multipoint
systems, omnidirectional applications, and multiple collocated transmitters transmitting the same
information. The operator of the U-NII device, or if the equipment is professionally installed, the
installer, is responsible for ensuring that systems employing high gain directional antennas are used
exclusively for fixed, point-to-point operations.

(iv) For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted output
power over the frequency band of operation shall not exceed 250 mW provided the maximum antenna
gain does not exceed 6 dBi. In addition, the maximum power spectral density shall not exceed 11 dBm
in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both
the maximum conducted output power and the maximum power spectral density shall be reduced by
the amount in dB that the directional gain of the antenna exceeds 6 dBi.

IC RSS-247 (6.2.1) (1)
The maximum EIRP shall not exceed 200 mW or 10 + 10 log10 B, dBm, whichever power is less. B is

the 99% emission bandwidth in MHz. The e.i.r.p. spectral density shall not exceed 10 dBm in any 1.0
MHz band.
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REPORT NO: 11686683-E3V3 DATE: MAY 17, 2017
FCC ID:MCQ-SMARTGTWO1 IC: 1846A-SMARTGTWO1

TEST PROCEDURE

Measurements perform using a wideband gated RF power meter provided that the gate parameters
are adjusted such that the power is measured only when the EUT is transmitting at its maximum power
control level. Since the measurement is made only during the ON time of the transmitter, no duty cycle
correction factor is required.

DIRECTIONAL ANTENNA GAIN

There is only one transmitter output therefore the directional gain is equal to the antenna gain.
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DATE: MAY 17, 2017

REPORT NO: 11686683-E3V3
IC: 1846A-SMARTGTWO1

FCC ID:MCQ-SMARTGTWO1

RESULTS
ID: 43578 _GE Date: 4/25/17
Bandwidth and Antenna Gain
Channel | Frequency Min Min Directional | Directional
26 dB 99% Gain Gain
BW BW for Power | for PPSD
(MHz) (MHz) (MHz) (dBi) (dBi)
Low 5190 42.30 35.6148 -0.92 -0.92
High 5230 65.40 35.7912 -0.92 -0.92
Limits
Channel | Frequency FCC IC Max Power FCC IC PPSD
Power EIRP IC Limit PPSD eirp Limit
Limit Limit Power Limit PSD
Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (dBm) | (dBm) | (dBm)
Low 5190 24.00 23.00 23.92 23.92 11.00 | 10.00 | 10.92
High 5230 24.00 23.00 23.92 23.92 11.00 | 10.00 | 10.92
| Duty Cycle CF (dB)| 0.17 Included in Calculations of Corr'd PPSD
Output Power Results
Channel | Frequency Total Power Power
Meas Corr'd Limit Margin
Power Power
(MHz) (dBm) (dBm) (dBm) (dB)
Low 5190 9.71 9.71 23.92 -14.21
High 5230 15.37 15.37 23.92 -8.55
PPSD Results
Channel | Frequency Total PPSD PPSD
Meas Corr'd Limit Margin
PPSD PPSD
(MHz) (dBm) (dBm) (dBm) (dB)
Low 5190 -4.740 -4.57 10.92 -15.49
High 5230 2.075 2.25 10.92 -8.68

Note: the power readings above were measured with gated method, and the measurement was taken

only during the ON time. No duty cycle correction was necessary.
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REPORT NO: 11686683-E3V3 DATE: MAY 17, 2017
FCC ID:MCQ-SMARTGTWO1 IC: 1846A-SMARTGTWO1

PPSD, CH LOW
% Agilent 21:29:28 Apr 25, 2017 L [Freq/Channel

APw6.5(B421173,43578, Conducted B Mkr2 5.192 18 GHz Center Freq

Egig% dBm Atten 26 dB -4.748 dBm 519008000 Gl

Log

1@ StartFreq

dB/ 5.16500086 GHz

: StopFreq
5.215600886 GHz

CF Step
5.00098088 MHz
Auto Man

Freq Offset
B.00000000 Hz
Signal Track
On Off]
Center 5,199 88 GHz Span 58 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1 oms (1081 pts)

PPSD, CH HIGH
¥ Agilent 21:42:55 Apr 25, 2017 L |Freq/ChanneI

APvE.5(A421173,43578, Conducted B Mkr2 5.234 2 GHz Center Freq
53392@ dBm Atten 26 dB 2.875 dBm 5 33000000 GHa
Log

18 StartFreq
dB/ 518660000 GHz
Offst

ég'g Stop Freq

5.25090080 GHz

CF Step
19.6080088 MHz
#PRug Auto Man

168

WL Sz Freq Offset
33 gg 0.00000060 Hz

,f—:%)n Signal Track

Swp On Ot

Center 5.230 @ GHz Span 168 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1 oms (1081 pts)

Page 48 of 143

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701J
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 11686683-E3V3
FCC ID:MCQ-SMARTGTWO1

DATE: MAY 17, 2017
IC: 1846A-SMARTGTWO1

9.5.

LIMITS

11a MODE IN THE 5.8GHz BAND

FCC §15.407 (e)

IC RSS-247 (6.2.4) (1)

9.5.1. 6 dB BANDWIDTH

The minimum 6 dB bandwidth shall be at least 500 kHz.

RESULTS
6 dB BW | Minimum
Channel |Frequency (MHz) |Limit (MHz)
Low 5745 16.35 0.5
Mid 5785 16.35 0.5
High 5825 16.40 0.5
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REPORT NO: 11686683-E3V3
FCC ID:MCQ-SMARTGTWO1

DATE: MAY 17, 2017
IC: 1846A-SMARTGTWO1

Chain 0 6dB , CH LOW
¢ Agilent 88:43:54 Ppr 26, 2017

L

| Measure

APwG.5(B421173,43578, Conducted B
Ref 20 dBm #Htten 30 dB

a Mkrl 16.35 MHz
-1.496 dB

#Peak

| Meas Off
Channel Power
| Occupied BH

| ACP

Center 5,745 @@ GHz

#Res BH 100 kHz #YBH

Span 58 MHz

300 kHz Sweep 4.8 ms (1001 pts)

Multi Carrier
Power
Power Stat
CCDF

More

1of 2

Chain 0 6dB , CH MID
% Agilent 09:38:40 Rpr 26, 2617

L

|Freq/ChanneI

Ref 26 dBm #Atten 30 dB

APwE.3(0421172,43578, Conducted B

a Mkrl 16.35 MHz
-1.632 dB

#Peak
Log

18
dB/

Offst

Center Freq
5.78500000 GHz
StartFreq
L.76000000 GHz

StopFreq
5.51000000 GHz

CF Step
5.00000886 MHz
Auto Man

Center 5.785 88 GHz

#Res BH 108 kHz #YEH

Span 58 MHz

300 kHz Sweep 4.8 ms (1001 pts)

Freq Offset
0.00200000 Hz

Signal Track
O Off]

|
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REPORT NO: 11686683-E3V3 DATE: MAY 17, 2017
FCC ID:MCQ-SMARTGTWO1 IC: 1846A-SMARTGTWO1

Chain 0 6dB , CH HIGH
¥ Agilent 09:35:07 Apr 26, 2017 L |Freq/ChanneI

APvE.5(A421173,43578, Conducted B a Mkrl 16.40 MHz Center Freq
Eséaiﬁ dBm #Atten 30 dB -1.314 4B C.85500000 Gl
StartFreq
550000000 GHz
StopFreq
5.55000000 GHz

CF Step
5.00098088 MHz
Auto Man

Freq Offset
000000008 Hz
Signal Track

On Off]
Center 5.825 88 GHz Span 58 MHz
#Res BH 100 kHz #\BH 300 kHz Sweep 4.8 ms (LBBL pts)
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REPORT NO: 11686683-E3V3
FCC ID:MCQ-SMARTGTWO1

DATE: MAY 17, 2017
IC: 1846A-SMARTGTWO1

LIMITS

9.5.2. 99% BANDWIDTH

None; for reporting purposes only.

RESULTS
99% BW
Channel |Frequency (MHz2)
Low 5745 16.6304
Mid 5785 16.6531
High 5825 16.6247
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REPORT NO: 11686683-E3V3 DATE: MAY 17, 2017
FCC ID:MCQ-SMARTGTWO1 IC: 1846A-SMARTGTWO1

OoBW , CH LOW
¥ Agilent 00:40:02 Apr 26, 2017 |Freq/ChanneI

Th Freq  5.775 oz Trig Free‘ cSenter Fred
(ccupied Bandwidth |Huerages: 20 |

|| StartFreq
APwE.5(A421172,43578, Conducted B 22300000 GHz
Ref 28 dBm #Atten 30 dB

#Samp I T StopFreq
Log ! ! 5.76508000 GHz

O
v

B/ - CF Step
oifsr Wil 4.00000000 MHz
Offst AN PRl oo Man

dB
Freq Offset

Center 5.745 00 GHz Span 40 Wiz || 200000000 Hz
#Res BH 330 kHz #UBH 1 Mz Sweep 1.132 ms (1000 pts)

$ignal Track
Occupied Bandwidth Occ BN 7% Pur  99.00 |gn ol e
16.6304 MHz % dB  -26.00 dB

Transmit Freq Error  -112.162 kHz
% «B BandHidth 27.724 MHzx

OBW , CH MID
¥ Agilent 08:36:09 Apr 26, 2017 |Freq/ChanneI

Center Freq
5.78500000 GHz

Ch Freq 5.785 GHz Trig Free‘
Occupied Bandwidth |Huerages: 20 |

| StartFreq
5.76560000 GHz

APwG.5(0421172,43578, Conducted B

Ref 26 dBm #Atten 30 dB
#Samp T StopFreq

Log ! 5.30506000 GHz
10 oyt

iy T AT T
Offst LTt TR N 4.00000886 MHz
117 (0] i Man

dB
Freq Offset
Center 5.785 80 Ghz Span 40 Mz || 900000000 Hz
#Res BH 330 kHz SUBH 1 Mz Sweep 1.132 ms (1009 pts) [
Signal Track

Occupied Bandwidth Occ BN % Pur  99.00 7 [fon off|
16.6531 MHz x dB  -26.00 dB

Transmit Freq Error  -94.665 kHz
% dB Bandwidth 36850 MHz*
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REPORT NO: 11686683-E3V3 DATE: MAY 17, 2017
FCC ID:MCQ-SMARTGTWO1 IC: 1846A-SMARTGTWO1

OBW , CH HIGH
% Agilent 00:32:50 Apr 26, 2017 L [Freq/Channel

Th Freq  5.025 oz Trig Free‘ cSenter fred
(ccupied Bandwidth |Huerages: 20 |

|| StartFreq
APwE.5(A421173,43578, Conducted B 5.90500000 GHz
Ref 28 dBm #Atten 36 dB

#Samp StopFreq
Log 5.34500000 GHz
dB/ CF Step
Offst 400066006 MHz
Offst LA W beonlla o Man

dB

I Freq Offset
Center 5.825 00 GHz Span 40 Wiz || 200000000 Hz
#Res BH 330 kHz #UBH 1 Mz Sweep 1.132 ms (1000 pts)

Signal Track
Occupied Bandvidth Occ BN % Pur  99.00 7 |gn gnal et
16.6247 MHz % dB -26.00 dB

Transmit Freq Error  -122.832 kHz
% «B BandHidth 27.667 MHzx
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REPORT NO: 11686683-E3V3 DATE: MAY 17, 2017
FCC ID:MCQ-SMARTGTWO1 IC: 1846A-SMARTGTWO1

9.5.3. OUTPUT POWER AND PSD

LIMITS

FCC §15.407 (a) (3)
IC RSS-247 (6.2.4) (1)

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of
operation shall not exceed 1 W. In addition, the maximum power spectral density shall not exceed 30
dBm in any 500-kHz band. If transmitting antennas of directional gain greater than 6 dBi are used, both
the maximum conducted output power and the maximum power spectral density shall be reduced by
the amount in dB that the directional gain of the antenna exceeds 6 dBi.

TEST PROCEDURE

Measurements perform using a wideband gated RF power meter provided that the gate parameters
are adjusted such that the power is measured only when the EUT is transmitting at its maximum power
control level. Since the measurement is made only during the ON time of the transmitter, no duty cycle
correction factor is required.

DIRECTIONAL ANTENNA GAIN

There is only one transmitter output therefore the directional gain is equal to the antenna gain.
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REPORT NO: 11686683-E3V3
FCC ID:MCQ-SMARTGTWO1

DATE: MAY 17, 2017
IC: 1846A-SMARTGTWO1

RESULTS
ID: 43578 _GE Date: 4/25/17
Antenna Gain and Limit
Channel | Frequency | Directional | Directional Power Power
Gain Gain Limit Limit
for Power | for PSD
(MHz) (dBi) (dBi) (dBm) (dBm)
Low 5745 -0.96 -0.96 30.00 30.00
Mid 5785 -0.96 -0.96 30.00 30.00
High 5825 -0.96 -0.96 30.00 30.00
| Duty Cycle CF (dB)| 0.00 Included in Calculations of Corr'd PSD
Output Power Results
Channel | Frequency Total Power Power
Meas Corr'd Limit Margin
Power Power
(MHz) (dBm) (dBm) (dBm) (dB)
Low 5745 13.04 13.04 30.00 -16.96
Mid 5785 12.01 12.01 30.00 -17.99
High 5825 11.38 11.38 30.00 -18.62
PSD Results
Channel | Frequency Total PSD PSD
Meas Corr'd Limit Margin
PSD PSD
(MHz) (dBm) (dBm) (dBm) (dB)
Low 5745 -0.965 -0.97 30.00 -30.97
Mid 5785 -1.897 -1.90 30.00 -31.90
High 5825 -2.724 -2.72 30.00 -32.72

Note: the power readings above were measured with gated method, and the measurement was taken
only during the ON time. No duty cycle correction was necessary.
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REPORT NO: 11686683-E3V3 DATE: MAY 17, 2017
FCC ID:MCQ-SMARTGTWO1 IC: 1846A-SMARTGTWO1

Chain 0 PSD, CH LOW
¥ Agilent 09:43:28 Apr 26, 2017 L |Freq/ChanneI

APw6.5(B421173,43578, Conducted B Mkr2 5.739 88 GHz Center Freq

Egig% dBm Atten 26 dB -3.965 dBm 574508000 GHa

Log

1@ StartFreq

dB/ F 5.72000086 GHz

: StopFreq
5.77000886 GHz

CF Step
5.00098088 MHz
Auto Man

Freq Offset
B.00000000 Hz
Signal Track
On Off]
Center 5.745 88 GHz Span 58 MHz
#Res BH 510 kHz #BH 1.5 MHz Sweep 1 oms (1081 pts)

Chain 0 PSD, CH MID
¥ Agilent 08:38:10 Apr 26, 2017 L |Freq/ChanneI

APvE.5(A421173,43578, Conducted B Mkr2 5.780 80 GHz Center Freq
53392@ dBm Atten 26 dB -1.897 dBm £ 73500000 GHa
Log

18 StartFreq
dB/ L.76000000 GHz
Offst

ééj Stop Freq

5.81090088 GHz

CF Step
G.06660000 MHz

#PAvg Auto Man
168 —

WL Sz Freq Offset
33 gg 0.00000060 Hz

,f—:%)n Signal Track

Swp On Ot

Center 5.785 68 GHz Span 58 MHz
#Res BHW 510 kHz #UBH 1.5 MHz Sweep 1 oms (1081 pts)
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REPORT NO: 11686683-E3V3 DATE: MAY 17, 2017
FCC ID:MCQ-SMARTGTWO1 IC: 1846A-SMARTGTWO1

Chain 0 PSD, CH HIGH
¥ Agilent 09:34:37 Apr 26, 2017 L |Freq/ChanneI

APw6.5(B421173,43578, Conducted B Mkr2 5.819 58 GHz Center Freq

Egig% dBm Atten 26 dB -2.724 dBm 5.87500000 Gl

Log

1@ StartFreq

dB/ 5.50000088 GHz

: StopFreq
5.55000086 GHz

CF Step
5.00098088 MHz
Auto Man

Freq Offset
B.00000000 Hz
Signal Track
On Off]
Center 5.825 88 GHz Span 58 MHz
#Res BH 510 kHz #BH 1.5 MHz Sweep 1 oms (1081 pts)
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REPORT NO: 11686683-E3V3
FCC ID:MCQ-SMARTGTWO1

DATE: MAY 17, 2017
IC: 1846A-SMARTGTWO1

9.6.

LIMITS

11n HT20 MODE IN THE 5.8GHz BAND

FCC §15.407 (e)

IC RSS-247 (6.2.4) (1)

9.6.1. 6 dB BANDWIDTH

The minimum 6 dB bandwidth shall be at least 500 kHz.

RESULTS
6 dB BW | Minimum
Channel |Frequency (MHz) |Limit (MHz)
Low 5745 17.60 0.5
Mid 5785 17.60 0.5
High 5825 17.25 0.5
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REPORT NO: 11686683-E3V3 DATE: MAY 17, 2017
FCC ID:MCQ-SMARTGTWO1 IC: 1846A-SMARTGTWO1

Chain 0 6dB , CH LOW
¥ Agilent 08:22:42 Apr 26, 2017 L |Freq/ChanneI

APvE.5(A421173,43578, Conducted B a Mkrl 17.60 MHz Center Freq
Eséaiﬁ dBm #Atten 30 dB 8,747 dB C.74500000 Gl
StartFreq
5.72000000 GHz
StopFreq
5.77000000 GHz

CF Step
5.00098088 MHz
Auto Man

Freq Offset
000000008 Hz
Signal Track
On Off]
Center 5.745 88 GHz Span 58 MHz
#Res BH 100 kHz #\BH 300 kHz Sweep 4.8 ms (LBBL pts)

Chain 0 6dB , CH MID
¥ Agilent 08:27:30 Apr 26, 2017 L |Freq/ChanneI

APvE.5(A421173,43578, Conducted B a Mkrl 17.60 MHz Center Freq
Ref 20 dBm #Atten 30 dB ~0.061 dB Il S on o
Log

18 StartFreq
dB/ L.76000000 GHz
Offst

StopFreq
5.51000000 GHz

CF Step
5.00000886 MHz
Auto Man

Freq Offset
0.00200000 Hz

Signal Track
O Off]

Center 5.785 68 GHz Span 58 MHz
#Res BH 108 kHz #\BH 300 kHz Sweep 4.8 ms (1081 pts)
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REPORT NO: 11686683-E3V3 DATE: MAY 17, 2017
FCC ID:MCQ-SMARTGTWO1 IC: 1846A-SMARTGTWO1

Chain 0 6dB , CH HIGH
# Agilent 09:31:29 Apr 26, 2017 L |Freq/ChanneI

APvE.5(A421173,43578, Conducted B a Mkrl 17.25 MHz Center Freq
Eséaiﬁ dBm #Atten 30 dB 0.856 dB C.85500000 Gl
StartFreq
550000000 GHz
StopFreq
5.55000000 GHz

CF Step
5.00098088 MHz
Auto Man

Freq Offset
000000008 Hz
Signal Track

On Off]
Center 5.825 88 GHz Span 58 MHz
#Res BH 100 kHz #\BH 300 kHz Sweep 4.8 ms (LBBL pts)
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REPORT NO: 11686683-E3V3
FCC ID:MCQ-SMARTGTWO1

DATE: MAY 17, 2017
IC: 1846A-SMARTGTWO1

LIMITS

9.6.2. 99% BANDWIDTH

None; for reporting purposes only.

RESULTS
99% BW
Channel |Frequency (MHz2)
Low 5745 17.8426
Mid 5785 17.9425
High 5825 17.7117
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REPORT NO: 11686683-E3V3
FCC ID:MCQ-SMARTGTWO1

DATE: MAY 17, 2017
IC: 1846A-SMARTGTWO1

OBW , CH LOW
s Agilent 00:08:41 Apr 26, 2017

|Freq/ChanneI

Ch Freq 5.745 GHz

Center Freq

Trig Free‘ 5.74508000 GHz

(ccupied Bandwidth

[Averages: 28 |

APwE.5(A421172,43578, Conducted B
Ref 28 dBm #Htten 38 dB

| StartFreq
5.72500086 GHz

#Samp

Log

1@ oy e e e e

StopFreq
5.76500000 GHz

dB/

Offst il

11.6

ya CF Step
VLTI 4.00000086 MHz
e (Y Man

dB

Freq Offset

Center 5.745 @0 GHz

#Res BH 360 kHz #YBH 1.1 MHz

Sweep 1066 ms (1600 pts)

Occupied Bandwidth
17.8426 MHz

Transmit Freq Error  -793.314 kHz
% «B BandHidth 32.854 MHzx

Occ BH # Pwr 99.68 ¥
% dB -26.68 dB

—
Signal Track
|0n Off]

OBW, CH MID
% Agilent 00:24:11 Ppr 26, 2017

|Freq/ChanneI

Ch Freq
Occupied Bandwidth

5.785 GHz

I
Trig Free

[Averages: 20 |

Center Freq
5.78500000 GHz

StartFreq
5.76560000 GHz

APvE.5(A421173,43578, Conducted B
Ref 2@ dBm #Atten 30 dB

#Samp

StopFreq

Log

5.50500080 GHz

18

dB/

CF Step

Offst Tt

4.60006000 MHz

11.7

#ilpute Man

dB

Freq Offset

Center 5,785 @@ GHz

#Res BH 360 kHz #YBH 1.1 MHz

Sweep LOGG ms (1080 pts) [T
Signal Track

Occupied Bandwidth
17.9425 MHz

Transmit Freq Error  -78.986 kHz
% dB Bandwidth 33113 MHz*

Occ BH % Pur
% dB

99.68 % Non OFf]
-26.08 dB
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REPORT NO: 11686683-E3V3 DATE: MAY 17, 2017
FCC ID:MCQ-SMARTGTWO1 IC: 1846A-SMARTGTWO1

OBW , CH HIGH
% Agilent 00:28:46 Apr 26, 2017 L [Freq/Channel

Th Freq  5.025 oz Trig Free‘ cSenter fred
(ccupied Bandwidth |Huerages: 20 |

|| StartFreq
APwE.5(A421173,43578, Conducted B 250500000 Gz
Ref 28 dBm #Atten 36 dB

#Samp StopFreq
Log 5.34500000 GHz

dB/ CF Step
Offst LT 4.68000000 MHz
Offst MEWTY Man
dB

Freq Offset
Center 5.825 00 GHz Span 40 Wiz || 200000000 Hz
#Res BH 360 kHz #UBH 1.1 MHz_ Sweep L.066 ms (1000 pts)

Signal Track
Occupied Bandwidth Occ BN 7% Pur  99.00 |gn ol e
17.7117 MHz % dB -26.00 dB

Transmit Freq Error  -81.761 kHz
% «B BandHidth 28.536 MHzx
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REPORT NO: 11686683-E3V3 DATE: MAY 17, 2017
FCC ID:MCQ-SMARTGTWO1 IC: 1846A-SMARTGTWO1

9.6.3. OUTPUT POWER AND PSD

LIMITS

FCC §15.407 (a) (3)
IC RSS-247 (6.2.4) (1)

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of
operation shall not exceed 1 W. In addition, the maximum power spectral density shall not exceed 30
dBm in any 500-kHz band. If transmitting antennas of directional gain greater than 6 dBi are used, both
the maximum conducted output power and the maximum power spectral density shall be reduced by
the amount in dB that the directional gain of the antenna exceeds 6 dBi.

TEST PROCEDURE

Measurements perform using a wideband gated RF power meter provided that the gate parameters
are adjusted such that the power is measured only when the EUT is transmitting at its maximum power
control level. Since the measurement is made only during the ON time of the transmitter, no duty cycle
correction factor is required.

DIRECTIONAL ANTENNA GAIN

There is only one transmitter output therefore the directional gain is equal to the antenna gain.
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REPORT NO: 11686683-E3V3
FCC ID:MCQ-SMARTGTWO1

DATE: MAY 17, 2017
IC: 1846A-SMARTGTWO1

RESULTS
ID: 43578 _GE Date: 4/25/17
Antenna Gain and Limit
Channel | Frequency | Directional | Directional Power Power
Gain Gain Limit Limit
for Power | for PSD
(MHz) (dBi) (dBi) (dBm) (dBm)
Low 5745 -0.96 -0.96 30.00 30.00
Mid 5785 -0.96 -0.96 30.00 30.00
High 5825 -0.96 -0.96 30.00 30.00
| Duty Cycle CF (dB)| 0.00 Included in Calculations of Corr'd PSD
Output Power Results
Channel | Frequency Total Power Power
Meas Corr'd Limit Margin
Power Power
(MHz) (dBm) (dBm) (dBm) (dB)
Low 5745 12.64 12.64 30.00 -17.36
Mid 5785 12.03 12.03 30.00 -17.97
High 5825 11.31 11.31 30.00 -18.69
PSD Results
Channel | Frequency Total PSD PSD
Meas Corr'd Limit Margin
PSD PSD
(MHz) (dBm) (dBm) (dBm) (dB)
Low 5745 -1.479 -1.48 30.00 -31.48
Mid 5785 -2.084 -2.08 30.00 -32.08
High 5825 -3.226 -3.23 30.00 -33.23

Note: the power readings above were measured with gated method, and the measurement was taken
only during the ON time. No duty cycle correction was necessary.
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REPORT NO: 11686683-E3V3 DATE: MAY 17, 2017
FCC ID:MCQ-SMARTGTWO1 IC: 1846A-SMARTGTWO1

Chain 0 PSD, CH LOW
¥ Agilent 08:11:10 Apr 26, 2017 L |Freq/ChanneI

APw6.5(B421173,43578, Conducted B Mkr2 5.748 55 GHz Center Freq

Egig% dBm Atten 26 dB -1.479 dBm 574508000 GHa

Log

1@ StartFreq

dB/ 5.72000086 GHz

: StopFreq
5.77000886 GHz

CF Step
5.00098088 MHz
Auto Man

Freq Offset
B.00000000 Hz
Signal Track
On Off]
Center 5.745 88 GHz Span 58 MHz
#Res BH 510 kHz #BH 1.5 MHz Sweep 1 oms (1081 pts)

Chain 0 PSD, CH MID
¥ Agilent 08:27:01 Apr 26, 2017 L |Freq/ChanneI

APvE.5(A421173,43578, Conducted B Mkr2 5.787 10 GHz Center Freq
53392@ dBm Atten 26 dB -2.884 dBm £ 73500000 GHa
Log

18 StartFreq
dB/ L.76000000 GHz
Offst

ééj Stop Freq

5.81090088 GHz

CF Step
G.06660000 MHz

#PAvg Auto Man
168 —

WL Sz Freq Offset
33 gg 0.00000060 Hz

,f—:%)n Signal Track

Swp On Ot

Center 5.785 68 GHz Span 58 MHz
#Res BHW 510 kHz #UBH 1.5 MHz Sweep 1 oms (1081 pts)
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REPORT NO: 11686683-E3V3 DATE: MAY 17, 2017
FCC ID:MCQ-SMARTGTWO1 IC: 1846A-SMARTGTWO1

Chain 0 PSD, CH HIGH
¥ Agilent 09:38:58 Apr 26, 2017 L |Freq/ChanneI

APw6.5(B421173,43578, Conducted B Mkr2 5.819 58 GHz Center Freq

Egig% dBm Atten 26 dB -3.226 dBm 5.87500000 Gl

Log

1@ StartFreq

dB/ 5.50000088 GHz

: StopFreq
5.55000086 GHz

CF Step
5.00098088 MHz
Auto Man

Freq Offset
B.00000000 Hz
Signal Track
On Off]
Center 5.825 88 GHz Span 58 MHz
#Res BH 510 kHz #BH 1.5 MHz Sweep 1 oms (1081 pts)
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REPORT NO: 11686683-E3V3
FCC ID:MCQ-SMARTGTWO1

DATE: MAY 17, 2017
IC: 1846A-SMARTGTWO1

9.7.

LIMITS

11n HT40 MODE IN THE 5.8GHz BAND

9.7.1. 6 dB BANDWIDTH

FCC §15.407 (e)

IC RSS-247 (6.2.4) (1)

The minimum 6 dB bandwidth shall be at least 500 kHz.

RESULTS
6 dB BW | Minimum
Channel |Frequency (MHz) |Limit (MHz)
Low 5755 32.64 0.5
High 5795 32.52 0.5
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REPORT NO: 11686683-E3V3 DATE: MAY 17, 2017
FCC ID:MCQ-SMARTGTWO1 IC: 1846A-SMARTGTWO1

Chain 0 6dB , CH LOW
¥ Agilent 00:08:54 Apr 26, 2017 L |Freq/ChanneI

APvE.5(A421173,43578, Conducted B a Mkrl 32.64 MHz Center Freq
Eséaiﬁ dBm #Atten 30 dB -8.235 4B C.7CEG0000 Gl
StartFreq
5.72500000 GHz
StopFreq
5.78500000 GHz

CF Step
600008088 MHz
Auto Man

Freq Offset
000000008 Hz
Signal Track
On Off]
Center 5.755 88 GHz Span 6@ MHz
#Res BH 100 kHz #\BH 300 kHz Sweep 5.8 ms (LBBL pts)

Chain 0 6dB , CH HIGH
¥ Agilent 08:07:01 Apr 26, 2017 L |Freq/ChanneI

APv6.5(042117),43578, Conducted B a Mkrl 3252 MHz

Ref 20 dBm #Atten 30 dB -g.299 dp || _Center Freq
o | 5.79508000 GHz
Log

18 StartFreq
4B/ | 5.76508000 GHz
Offst

StopFreq
5.52500000 GHz

CF Step
6.00000886 MHz
Auto Man

Freq Offset
0.00200000 Hz

Signal Track
O Off]

Center 5.795 68 GHz Span 68 MHz
#Res BH 108 kHz #\BH 300 kHz Sweep 5.8 ms (1081 pts)
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REPORT NO: 11686683-E3V3 DATE: MAY 17, 2017
FCC ID:MCQ-SMARTGTWO1 IC: 1846A-SMARTGTWO1

9.7.2. 99% BANDWIDTH

LIMITS

None; for reporting purposes only.

RESULTS
99% BW
Channel |Frequency (MHz2)
Low 5755 35.7105
High 5795 36.7281
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OoBW , CH LOW
¥ Agilent 23:53:26 Apr 25, 2017 |Freq/ChanneI

Th Freq  5.755 oz Trig Free‘ cSenter Fred
(ccupied Bandwidth |Huerages: 20 |

|| StartFreq
APwE.5(A421173,43578, Conducted B 271300000 Gz
Ref 28 dBm #Atten 36 dB

#Samp StopFreq
Log 5.79508000 GHz
dB/ 1 CF Step
Offst 8.00000086 MHz
Sl i LKk, dajrry | a7 Man

dB
Freq Offset

Center 5.755 00 GHz Span 80 Mz || 200000000 Hz
#Res BH 750 kHz #UBH 2.2 MHz_ Sweep L.066 ms (1000 pts)

Signal Track
Occupied Bandwidth Occ BN 7% Pur  99.00 |gn ol e
35.7105 MHz % dB -26.00 dB

Transmit Freq Error  -364.895 kHz
% «B BandHidth 49,996 MHzx

OBW , CH HIGH
¥ Agilent 08:01:59 Apr 26, 2017 |Freq/ChanneI

Center Freq
5.79560000 GHz

Ch Freq 5.795 GHz Trig Free‘
Occupied Bandwidth |Huerages: 20 |

| StartFreq
5.75560000 GHz

APwG.5(0421172,43578, Conducted B

Ref 26 dBm #Atten 30 dB
#5amp StopFreq
Log | 5.33500000 GHz

10 ok

Oﬂ:st L Ul A R e Wt TS NFETTEY 8@@@@@@@@ MHZ

dB
Freq Offset
Center 5.795 80 Gz Span 80 Mz || 00000000 Hz

#Res BH 750 kHz #UBH 2.2 MHz  Sweep 1.066 ms (1080 pts) 1
- - - - Signal Track
Occupied Bandwidth Occ BW % Pwr  99.00 % |on 0ff]
36.7281 MHz ® dB -26.00 dB

Transmit Freq Error  -546.365 kHz
% dB Bandwidth 58.812 MHz*
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9.7.3. OUTPUT POWER AND PSD

LIMITS

FCC §15.407 (a) (3)
IC RSS-247 (6.2.4) (1)

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of
operation shall not exceed 1 W. In addition, the maximum power spectral density shall not exceed 30
dBm in any 500-kHz band. If transmitting antennas of directional gain greater than 6 dBi are used, both
the maximum conducted output power and the maximum power spectral density shall be reduced by
the amount in dB that the directional gain of the antenna exceeds 6 dBi.

TEST PROCEDURE

Measurements perform using a wideband gated RF power meter provided that the gate parameters
are adjusted such that the power is measured only when the EUT is transmitting at its maximum power
control level. Since the measurement is made only during the ON time of the transmitter, no duty cycle
correction factor is required.

DIRECTIONAL ANTENNA GAIN

There is only one transmitter output therefore the directional gain is equal to the antenna gain.
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RESULTS
ID: 43578 _GE Date: 4/25/17
Antenna Gain and Limit
Channel | Frequency | Directional | Directional Power Power
Gain Gain Limit Limit
For Power | For PSD
(MHz) (dBi) (dBi) (dBm) (dBm)
Low 5755 -0.96 -0.96 30.00 30.00
High 5795 -0.96 -0.96 30.00 30.00
| Duty Cycle CF (dB)] 0.17 Included in Calculations of Corr'd PSD
Output Power Results
Channel | Frequency Total Power Power
Meas Corr'd Limit Margin
Power Power
(MHz) (dBm) (dBm) (dBm) (dB)
Low 5755 12.58 12.58 30.00 -17.42
High 5795 12.06 12.06 30.00 -17.94
Output Power Results
Channel | Frequency Total PSD PSD
Meas Corr'd Limit Margin
PSD PSD
(MHz) (dBm) (dBm) (dBm) (dB)
Low 5755 -3.156 -2.99 30.00 -32.99
High 5795 -4.237 -4.07 30.00 -34.07

Note: the power readings above were measured with gated method, and the measurement was taken

only during the ON time. No duty cycle correction was necessary.
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Chain 0 PSD, CH LOW
¥ Agilent 23:58:05 Apr 25, 2017 L |Freq/ChanneI

APw6.5(B421173,43578, Conducted B Mkr2 5.748 88 GHz Center Freq

Egig% dBm Atten 26 dB -3.156 dBm 575008000 Gl

Log

1@ StartFreq

dB/ 5.73000086 GHz

: StopFreq
5.75000086 GHz

CF Step
5.00098088 MHz
Auto Man

Freq Offset
B.00000000 Hz
Signal Track
On Off]
Center 5.755 88 GHz Span 58 MHz
#Res BH 510 kHz #BH 1.5 MHz Sweep 1 oms (1081 pts)

Chain 0 PSD, CH HIGH
¥ Agilent 08:04:30 Apr 26, 2017 L |Freq/ChanneI

APvE.5(A421173,43578, Conducted B Mkr2 5.798 75 GHz Center Freq
53392@ dBm Atten 26 dB -4.237 dBm £ 79500000 GHa
Log

18 StartFreq
dB/ 577068000 GHz
Offst

ééj : Stop Freq

5.52000080 GHz

CF Step
G.06660000 MHz

#PAvg Auto Man
168 —

WL Sz Freq Offset
33 gg 0.00000060 Hz

,f—:%)n Signal Track

Swp On Ot

Center 5.795 68 GHz Span 58 MHz
#Res BHW 510 kHz #UBH 1.5 MHz Sweep 1 oms (1081 pts)
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10. RADIATED TEST RESULTS

10.1.

LIMITS

LIMITS AND PROCEDURE

FCC 815.205 and §15.209
IC RSS-GEN, Section 8.9 and 8.10.

Frequency Range Field Strength Limit Field Strength Limit
(MHz) (uV/m) at 3 m (dBuV/m) at 3 m
0.009-0.490 2400/F(kHz) @ 300 m | 2400/F(kHz) @ 300m
0.490-1.705 24000/F(kHz) @ 30 m | 24000/F(kHz) @ 30m
1.705 - 30 30 @ 30m 30 @ 30m
30 - 88 100 40
88 - 216 150 43.5
216 - 960 200 46
Above 960 500 54

NOTE: KDB 414788 D01 OATS and Chamber Correlation Justification

- Based on FCC 15.31 (f) (2): measurements may be performed at a distance closer than that
specified in the regulations; however, an attempt should be made to avoid making
measurements in the near field.

- OATs and chamber correlation testing had been performed and chamber measured test result
is the worst case test result.

TEST PROCEDURE

The EUT is placed on a non-conducting table 80 cm above the ground plane for measurement below
1GHz; 1.5 m above the ground plane for measurement above 1GHz. The antenna to EUT distance is 3
meters. The EUT is configured in accordance with ANSI C63.10. The EUT is set to transmit in a

continuous mode.

For measurements below 1 GHz the resolution bandwidth is set to 120 kHz for peak detection
measurements or 120 kHz for quasi-peak detection measurements for the 30-1000 MHz range, 9 kHz
for peak detection measurements or 9 kHz for quasi-peak detection measurements for the 0.15-30
MHz range and 200 Hz for peak detection measurements or 200 Hz for quasi-peak detection
measurements for the 9 to 150 kHz range. Peak detection is used unless otherwise noted as quasi-

peak.

For pre-scans above 1 GHz the resolution bandwidth is set to 1 MHz; the video bandwidth is set to 30
KHz for peak measurements.

For final measurements above 1 GHz the resolution bandwidth is set to 1 MHz; the video bandwidth is
set to 3 MHz for peak measurements and as applicable for average measurements.

The spectrum from 9 kHz to 40 GHz is investigated with the EUT was set to transmit on the channel

with higher output power as worst-case scenario.

The frequency range of interest is monitored at a fixed antenna height and EUT azimuth. The EUT is
rotated through 360 degrees to maximize emissions received. The antenna is scanned from 1 to 4
meters above the ground plane to further maximize the emission. Measurements are made with the
antenna polarized in both the vertical and the horizontal positions.

Radiated emission were performed with the EUT set to transmit at the channel with highest output
power as worst-case scenario.
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10.1.1. 11a MODE IN THE 5.2GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL)

LOW CHANNEL HORIZONTAL

Trace Markers

Marker Frequency Meter Det AFT711 (dB/m) “Amp/Cbl/Fitr/Pad (dB) 'DC Corr (dB) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuv/m) PK Margin “Azimuth Height Polarity
(GHz) Reading. Reading. (dB) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 *5.15 44.58 Pk 34.1 -18.7 0 59.98 - - 74 -14.02 70 108 H
2 *5.149 49.72 Pk 341 -18.6 0 65.22 - - 74 -8.78 70 108 H
3 *5.15 36.91 RMS 34.1 -18.7 0 52.31 54 -1.69 - - 70 108 H
4 *5.149 37.55 RMS 34.1 -18.6 0 53.05 54 -95 - - 70 108 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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LOW CHANNEL VERTICAL

Trace Markers

Marker Frequency Meter Det AFT711 (dB/m) "Amp/Cbi/Fitr/Pad (dB) DC Corr (dB) Corrected ‘Average Limit (dBuv/m) Margin Peak Limit (dBuV/m) PK Margin ‘Azimuth Height Polarity
(GHz) Reading Reading (d8) (d8) (Degs) (cm)
(dBuv) (dBuv/m)
1 *5.15 48.43 Pk 341 -18.7 0 63.83 - - 74 -10.17 312 101 \
2 *5.15 49.98 Pk 34.1 -18.6 0 65.48 - - 74 -8.52 312 101 \
3 *5.15 38.39 RMS 34.1 -18.7 0 53.79 54 -21 - - 312 101 v
4 *5.15 38.48 RMS 341 -18.7 0 53.88 54 -12 - - 312 101 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

UL =mor 2 or 2817 7:89:4
18
1
!
S . i
2 [
.II | 3 +
L et ' ”,,IM
| | M‘
: WWW M
5 \p.._ﬁ.v"w\-\‘w
1 —— o P T e s T e a8
Frec Hz
Farga (&0 v 1t Dt/ T p— Fia  Foputods  aalt Farge 817 7 [ Det/A e Fa Fourwtods T
F H; RS/ 0915 26 Jun 2815 1
LOW CHANNEL VERTICAL
. eUL Fremont,5m Chomber A 28 fpr 2817 694
185
:\\: ;
I'.:!
E
1 —— o P T e s T e a8
Frec Hz
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Trace Markers

Marker Frequency, Meter Det “AFT711 (dB/m) ‘Amp/Col/Fitr/Pad (d8) C Corr (d8) Corrected ‘Avg Limit (dBuV/m) Margin Peak Limit (dBuv/m) PK Margin UNII Non-Restricted P Margin “Azimuth Height Polarity
(GH2) Reading Reading (d8) (d8) (dBuv/m) (d8) (Degs) (cm)
(dBuv) (dBuv/m)
5 *5.078 4225 Pk 34.1 -25.5 0 50.85 B B 74 -23.15 B B 0-360 200 v
3 *15.537 35.04 Pk 403 -19.1 0 56.24 - - 74 -17.76 B - 0-360 199 H
6 15.544 3275 Pk 40.3 -19.1 0 53.95 B B 74 -20.05 B B 0-360 101 v
1 3.45 53.94 Pk 329 -30.3 0 56.54 - - B - 68.2 -11.66 0-360 102 H
4 3.453 56.15 Pk 329 -30.3 0 58.75 B B B - 68.2 -9.45 0-360 101 v
2 10.358 37.02 Pk 37.4 -20.5 0 53.92 - - B - 68.2 -14.28 0-360 199 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector

Radiated Emissions

Frequency Meter Det AF T711 (dB/m) Amp/Cbl/Fitr/Pad (dB) DC Corr (dB) Corrected Avg Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin UNII Non-Restricted PK Margin Azimuth Height Polarity

(oHa) Reading Reating @8) (@8) (@Buv/m) 8) (0ees) (em)

(dBuv) (dBuv/m)

*5.08 54.14 PK-U 341 -25.5 0 62.74 - - 74 -11.26 - - 335 197 v
*5.078 3536 ADR 341 255 0 43.96 54 -1004 - - - - 335 197 v
*15.536 42,05 PK-U 40.3 -19.1 0 63.25 - - 74 -10.75 - - 13 216 H
* 15544 29.61 ADR 203 191 0 5081 54 319 - - - - 13 216 H
*15.552 39.45 PK-U 40.3 -19.2 0 60.55 - - 74 -13.45 - - 28 104 v
*1554 27.62 ADR 203 191 0 4882 54 518 - - 28 104 v
3449 6056 PK-U 329 303 0 63.16 - - - - 682 5.04 120 106 H
3453 6325 PK-U 329 303 0 65385 - - - - 682 235 326 324 v
10.365 4416 PK-U 374 207 0 6036 - - - - 682 734 199 190 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NII AD primary method, RMS average
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MID CHANNEL HORIZONTAL
{Boo tremantiom Chombenil . o
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Trace Markers

Marker Frequency Meter Det. AFT711 (dB/m) ‘Amp/Cbl/Fltr/Pad (dB) DC Corr (dB) Correcte ted Avg Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin 'UNII Non-Restrictec d PK Margin Azimuth Height Polarity
(GHa) Reading Reading. (d) (d) (dBuv/m) (d8) (Degs) (em)
(dBuv) (dBuV/m)
5 *5.128 45.68 Pk 34.1 -18.6 1] 61.18 - - 74 -12.82 - - 0-360 101 \
3 *15.596 35.45 Pk 404 -20.1 0 55.75 - - 74 -18.25 - - 0-360 199 H
6 15.598 33.86 Pk 40.4 -20.1 1] 54.16 - - 74 -19.84 - - 0-360 101 \
1 3.467 53.21 Pk 329 -30.5 0 55.61 - - - - 68.2 -12.59 0-360 102 H
4 3.467 56.99 Pk 329 -30.5 1] 59.39 - - - - 68.2 -8.81 0-360 200 \
2 10.398 37.81 Pk 375 -20.8 0 54.51 - - - - 68.2 -13.69 0-360 199 H
* - indi i / icted d
- indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Ban
Frequency Meter Det AFT711 (dB/m) ‘Amp/Cbl/Fltr/Pad (dB) DC Corr (dB) Corrected Avg Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin 'UNII Non-Restricted PK Margin Azimuth Height Polarity
(GHz) Reading Reading. (dB) (d8) (dBuv/m) (dB) (0egs) fem)
(dBuV) (dBuV/m)
*5.128 54.38 PK-U 34.1 -18.6 1] 69.88 - - 74 -4.12 - - 295 119 \
*5.13 37.67 ADR 34.1 -18.6 0 53.17 54 -.83 - - - - 295 119 A
*15.604 41.11 PK-U 40.4 -20.2 1] 61.31 - - 74 -12.69 - - 14 208 H
*15.599 29.43 ADR 404 -20.1 0 49.73 54 -4.27 - - - - 14 208 H
*15.598 40.8 PK-U 40.4 -20.1 1] 61.1 - - 74 -12.9 - - 24 104 v
*15.6 29.06 ADR 404 -20.1 0 49.36 54 -4.64 - - 24 104 A
3.467 61.92 PK-U 329 -30.5 1] 64.32 - - - - 68.2 -3.88 104 107 H
3.467 63.88 PK-U 329 -30.5 0 66.28 - - - - 68.2 -1.92 139 165 A
10.4 44,92 PK-U 375 -20.8 1] 61.62 - - - - 68.2 -6.58 189 195 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NII AD primary method, RMS average
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HIGH CHANNEL HORIZONTAL

UL Fremont,

185
a5}
:\E [
I'.:!
5 o
) Fr.\v--~,w_J#A‘/vV@u¢f'hWW
25|
1 P— ey S M= She |..-‘. I e a8
Fregu Hz
Fangs (6 u tan Det/An T - Fis ~Fpufiode et Tange Caitz? = [ Tet/fivg Tupe - Tis  Fupafode |
F H; RS 0915 26 Jun 2815 1
HIGH CHANNEL VERTICAL
el Fremont,Sm Chamber A 28 fApr 2817 17:56:87
18
a5}
:\E [
I'.:!
=]
25|
1 P— ey S M= She |..-‘. I e a8
Fre Tl Hz
Fange (6 u tan Det/An T T Fa  topatode el Tange Gata? z [ Det/Avg Tupe — P topaTods |
F H; RS/ IBIS 26 Jun 2815 1

Page 83 of 143

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701J
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 11686683-E3V3 DATE: MAY 17, 2017
FCC ID:MCQ-SMARTGTWO1 IC: 1846A-SMARTGTWO1

Trace Markers

Marker Frequency, Meter Det “AFT711 (dB/m) ‘Amp/Col/Fitr/Pad (d8) C Corr (d8) Corrected ‘Avg Limit (dBuV/m) Margin Peak Limit (dBuv/m) PK Margin UNII Non-Restricted P Margin “Azimuth Height Polarity
(GH2) Reading Reading (d8) (d8) (dBuv/m) (d8) (Degs) (cm)
(dBuv) (dBuv/m)
3 *15.719 31.01 Pk 40.4 211 0 50.31 B B 74 -23.69 B B 0-360 199 H
6 15718 30.55 Pk 40.4 211 0 49.85 - - 74 -24.15 B - 0-360 101 v
1 3.493 533 Pk 33 -30.3 0 56 B - 68.2 12.2 0-360 101 H
4 3.493 54.28 Pk 33 -30.3 0 56.98 - - B - 68.2 -11.22 0-360 101 v
5 6.987 3178 Pk 35.4 -25.2 0 41.98 B B B - 68.2 -26.22 0-360 101 v
2 10.478 34.54 Pk 37.6 -20.8 0 5134 - - B - 68.2 -16.86 0-360 199 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector

Radiated Emissions

Frequency Meter Det AF T711 (dB/m) Amp/Cbl/Fitr/Pad (dB) DC Corr (dB) Corrected Avg Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin UNII Non-Restricted PK Margin Azimuth Height Polarity
(oHa) Reading Reating ) (@8) (@Buv/m) ) (0egs) em)
(dBuv) (dBuv/m)
*15.718 40.25 PK-U 40.4 -21.1 0 59.55 - - 74 -14.45 - - 28 206 H
*1572 27.48 ADR 204 21 0 4688 54 712 - - - - 28 206 H
*15.719 36.79 PK-U 40.4 -21.1 0 56.09 - - 74 -17.91 - - 30 111 v
*15719 25.61 ADR 204 211 0 4491 54 -9.09 - - 30 111 v
3493 6114 PK-U 33 303 0 6384 - - - - 682 436 114 105 H
3493 6144 PK-U 33 303 0 64.14 - - - - 682 -4.06 355 103 v
6.987 37.48 PK-U 354 252 0 47.68 - - - - 682 2052 233 101 v
10.474 4175 PK-U 37.6 207 0 58.65 - - - - 682 -9.55 197 209 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NII AD primary method, RMS average
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10.1.2. 11n HT20 MODE IN THE 5.2GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL)

LOW CHANNEL HORIZONTAL

Trace Markers

Marker Frequency Meter Det AFT711 (dB/m) “Amp/Cbl/Fitr/Pad (dB) 'DC Corr (dB) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuv/m) PK Margin “Azimuth Height Polarity
(GHz) Reading. Reading. (dB) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 *5.15 45.48 Pk 34.1 -18.7 0 60.88 - - 74 -13.12 74 108 H
2 *5.148 47.59 Pk 341 -18.6 0 63.09 - - 74 -10.91 74 108 H
3 *5.15 36.94 RMS 34.1 -18.7 0 52.34 54 -1.66 - - 74 108 H
4 *5.15 36.63 RMS 34.1 -18.7 0 52.03 54 -1.97 - - 74 108 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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LOW CHANNEL VERTICAL

Trace Markers

Marker Frequency Meter Det AFT711 (dB/m) "Amp/Cbi/Fitr/Pad (dB) DC Corr (dB) Corrected ‘Average Limit (dBuv/m) Margin Peak Limit (dBuV/m) PK Margin ‘Azimuth Height Polarity
(GHz) Reading Reading (d8) (d8) (Degs) (cm)
(dBuv) (dBuv/m)
1 *5.15 44.65 Pk 341 -18.7 0 60.05 - - 74 -13.95 324 117 \
2 *5.15 51.47 Pk 34.1 -18.7 0 66.87 - - 74 -7.13 324 117 \
3 *5.15 373 RMS 34.1 -18.7 0 52.7 54 -1.3 - - 324 117 v
4 *5.15 38.46 RMS 341 -18.7 0 53.86 54 -14 - - 324 117 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

LOW CHANNEL VERTICAL
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Trace Markers

Marker Frequency, Meter Det “AFT711 (dB/m) ‘Amp/Cbl/Fitr/Pad 'DC Corr (dB) Corrected ‘Avg Limit (dBuV/m) Margin Peak Limit P Margin UNIl Non-Restricted PK Margin ‘Adimuth Height Polarity
(GH2) Reading (d8) Reading. (d8) (dBuv/m) (d8) (dBuv/m) (d8) (Degs) fem)
(dBuv) (dBuv/m)
5 *5.076 44.48 Pk 34.1 -25.4 0 53.18 B - 74 -20.82 - - 0-360 101 v
3 *15.543 35.01 Pk 403 -19.1 0 56.21 - - 74 -17.79 - - 0-360 101 H
6 15.547 30.87 Pk 40.3 -19.1 0 52.07 B - 74 -21.93 - - 0-360 101 v
1 3.45 53.77 Pk 329 -30.3 0 5637 - - - - 68.2 -11.83 0-360 100 H
4 3.453 55.42 Pk 329 -30.3 0 58.02 B - B B 68.2 -10.18 0-360 101 v
2 10.357 36.63 Pk 37.4 -20.5 0 53.53 - - - - 68.2 -14.67 0-360 199 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector

Radiated Emissions

Frequency Meter Det AF T711 (dB/m) Amp/Cbl/Fitr/Pad (dB) DC Corr (dB) Corrected Avg Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin UNII Non-Restricted PK Margin Azimuth Height Polarity
(oHa) Reading Reating ) @) dsuv/m) (@8) (oegs) em)
(dBuv) (dBuv/m)
*5.076 53.95 PK-U 341 -25.4 0 62.65 - - 74 -11.35 - - 299 101 v
*5.077 363 ADR 341 254 0 5 54 -9 - - - - 299 101 v
*15.551 40.72 PK-U 40.3 -19.2 0 61.82 - - 74 -12.18 - - 15 206 H
15542 28.94 ADR 203 191 0 50.14 54 -3.86 - - - - 15 206 H
*15.542 40.19 PK-U 40.3 -19.1 0 61.39 - - 74 -12.61 - - 30 104 v
15539 27.72 ADR 203 191 0 4892 54 5.08 - - 30 104 v
3453 6259 PK-U 329 303 0 65.19 - - - - 682 3.01 111 110 H
3453 6367 PK-U 329 303 0 6627 - - - - 682 193 305 104 v
10.365 4429 PK-U 374 206 0 6109 - - - - 682 711 19 220 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NII AD primary method, RMS average
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Trace Markers

Marker Frequency, Meter Det “AFT711 (dB/m) ‘Amp/Col/Fitr/Pad (d8) C Corr (d8) Corrected ‘Avg Limit (dBuV/m) Margin Peak Limit (dBuv/m) PK Margin UNII Non-Restricted P Margin “Azimuth Height Polarity
(GH2) Reading Reading (d8) (d8) (dBuv/m) (d8) (Degs) (cm)
(dBuv) (dBuv/m)
3 *15.602 339 Pk 40.4 -20.2 0 54.1 B B 74 -19.9 B B 0-360 101 H
6 *15.604 3355 Pk 40.4 -20.2 0 53.75 - - 74 -20.25 B - 0-360 200 v
1 3.467 53.83 Pk 329 -30.5 0 56.23 B - 68.2 -11.97 0-360 101 H
4 3.468 54.23 Pk 329 -30.5 0 56.63 - - B - 68.2 -11.57 0-360 101 v
2 10397 36.31 Pk 37.4 -20.8 0 52.91 B B B - 68.2 -15.29 0-360 101 H
5 10.401 33.22 Pk 37.5 -20.8 0 49.92 - - B - 68.2 -18.28 0-360 200 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector

Radiated Emissions

Freauency Meter Det AFT711(dB/m) ‘Amp/Col/Fitr/Pad (48] OC Corr (48] Corrected ‘Avg Limit (dBaV/m) Wargin Peak Limit (@Buv/m) PK Margin UNII Non-Restricted PKMargin ‘Adimuth Height Polarity
(GHa) Reading Reading (@8) (@) (dBuv/m) (@8) (0egs) (em)
(dBuv) (dBu/m)
*15.601 4227 PK-U 40.4 -20.1 0 62.57 - - 74 -11.43 - - 162 123 H
*15.6 29.81 ADR 404 -20.1 0 50.11 54 -3.89 - - - - 162 123 H
*15.606 40.58 PK-U 40.4 202 0 60.78 - - 74 -13.22 - - 150 231 Vv
*15.602 28.17 ADR 40.4 -20.2 0 4837 54 -5.63 - - 150 231 v
3.467 61.95 PK-U 32.9 305 0 64.35 - - - - 68.2 -3.85 171 277 H
10.399 41.96 PK-U 37.5 208 0 58.66 - - - - 68.2 -9.54 6 106 H
10.403 40.65 PK-U 37.5 208 0 57.35 - - - - 68.2 -10.85 360 227 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NII AD primary method, RMS average
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HIGH CHANNEL HORIZONTAL

HIGH CHANNEL VERTICAL
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Trace Markers

Marker Frequency, Meter Det “AFT711 (dB/m) ‘Amp/Cbl/Fitr/Pad 'DC Corr (dB) Corrected ‘Avg Limit (dBuV/m) Margin Peak Limit P Margin UNIl Non-Restricted PK Margin ‘Adimuth Height Polarity
(GH2) Reading (d8) Reading. (d8) (dBuv/m) (d8) (dBuv/m) (d8) (Degs) fem)
(dBuv) (dBuv/m)
3 *15.72 30.76 Pk 40.4 21 0 50.16 B - 74 -23.84 - - 0-360 199 H
6 *15.725) 30.6 Pk 40.4 21 0 50 - - 74 24 - - 0-360 101 v
1 3.493 51.65 Pk 33 -30.3 0 54.35 B - B B 68.2 -13.85 0-360 102 H
4 3.493 54.07 Pk 33 -30.3 0 56.77 - - - - 68.2 -11.43 0-360 200 v
5 6.987 311 Pk 35.4 -25.2 0 413 B - B B 68.2 -26.9 0-360 101 v
2 10.481 348 Pk 37.6 -20.8 0 516 - - - - 68.2 -16.6 0-360 199 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector

Radiated Emissions

Frequency Meter Det AF T711 (dB/m) Amp/Cbl/Fitr/Pad (dB) DC Corr (dB) Corrected Avg Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin UNII Non-Restricted PK Margin Azimuth Height Polarity
(oHa) Reading Reating ) @) dsuv/m) (@8) (oegs) em)
(dBuv) (dBuv/m)
*15.709 36.89 PK-U 40.4 2211 0 56.19 - - 74 -17.81 - - 27 217 H
*15719 2521 ADR 204 211 0 4451 54 -9.49 - - - - 27 217 H
*15.717 38.14 PK-U 40.4 2211 0 57.44 - - 74 -16.56 - - 36 104 v
*15719 26.26 ADR 204 211 0 4556 54 -8.44 - - 36 104 v
3493 59.76 PK-U 33 303 0 6246 - - - - 682 574 113 134 H
3493 62.1 PK-U 33 303 0 648 - - - - 68.2 34 153 165 v
6.987 3768 PK-U 354 252 0 4788 - - - - 682 2032 239 107 v
10.48 4234 PK-U 37.6 208 0 59.14 - - - - 68.2 -9.06 202 205 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NII AD primary method, RMS average
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10.1.3. 11n HT40 MODE IN THE 5.2GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL)

LOW CHANNEL HORIZONTAL
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Trace Markers

Marker Frequency Meter Det AFT711 (dB/m) “Amp/Cbl/Fitr/Pad (dB) 'DC Corr (dB) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuv/m) PK Margin “Azimuth Height Polarity
(GHz) Reading. Reading. (dB) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 *5.15 46.13 Pk 34.1 -18.7 0 61.53 - - 74 -12.47 75 105 H
2 *5.15 45.98 Pk 341 -18.6 0 61.48 - - 74 -12.52 75 105 H
3 *5.15 35.12 RMS 34.1 -18.7 17 50.69 54 -3.31 - - 75 105 H
4 *5.15 36.34 RMS 34.1 -18.6 17 52.01 54 -1.99 - - 75 105 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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LOW CHANNEL VERTICAL

Trace Markers

Marker Frequency Meter Det AFT711 (dB/m) "Amp/Cbi/Fitr/Pad (dB) DC Corr (dB) Corrected ‘Average Limit (dBuv/m) Margin Peak Limit (dBuV/m) PK Margin ‘Azimuth Height Polarity
(GHz) Reading Reading (d8) (d8) (Degs) (cm)
(dBuv) (dBuv/m)
1 *5.15 45.27 Pk 341 -18.7 0 60.67 - - 74 -13.33 319 263 \
2 *5.149 46.69 Pk 34.1 -18.6 0 62.19 - - 74 -11.81 319 263 \
3 *5.15 36.49 RMS 34.1 -18.7 17 52.06 54 -1.94 - - 319 263 v
4 *5.149 36.97 RMS 341 -18.6 17 52.64 54 -1.36 - - 319 263 A

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

LOW CHANNEL VERTICAL
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Trace Markers

Marker Frequency, Meter Det “AFT711 (dB/m) ‘Amp/Cbl/Fitr/Pad 'DC Corr (dB) Corrected ‘Avg Limit (dBuV/m) Margin Peak Limit P Margin UNIl Non-Restricted PK Margin ‘Adimuth Height Polarity
(GH2) Reading (d8) Reading. (d8) (dBuv/m) (d8) (dBuv/m) (d8) (Degs) fem)
(dBuv) (dBuv/m)
5 +5.043 51.16 Pk 34.1 -26.3 0 58.96 B - 74 -15.04 - - 0-360 101 v
3 *15.575) 324 Pk 40.4 -19.5 0 533 - - 74 -20.7 - - 0-360 199 H
6 15.565 3121 Pk 40.3 -19.3 0 52.21 B - 74 -21.79 - - 0-360 101 v
1 3.461 54.87 Pk 329 -30.5 0 57.27 - - - - 68.2 -10.93 0-360 102 H
4 3.461 56.88 Pk 329 -30.5 0 59.28 B - B B 68.2 -8.92 0-360 200 v
2 10381 3435 Pk 37.4 21 0 50.75 - - - - 68.2 -17.45 0-360 199 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector

Radiated Emissions

Frequency Meter Det AF T711 (dB/m) Amp/Cbl/Fitr/Pad (dB) DC Corr (dB) Corrected Avg Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin UNII Non-Restricted PK Margin Azimuth Height Polarity
(oHa) Reading Reating ) @) dsuv/m) (@8) (oegs) em)
(dBuv) (dBuv/m)
*5.045 56.52 PK-U 341 -26.1 0 64.52 - - 74 -9.48 - - 308 150 v
*5.043 4181 ADR 341 263 17 4978 54 422 - - - - 308 150 v
*15.576 3821 PK-U 40.4 -19.5 0 59.11 - - 74 -14.89 - - 23 220 H
*15572 26.94 ADR 204 154 17 4811 54 5.89 - - - - 23 220 H
*15.564 37.22 PK-U 40.3 -19.3 0 58.22 - - 74 -15.78 - - 32 102 v
*15.569 26.08 ADR 203 153 17 47.25 54 675 - - 32 102 v
3.46 59.86 PK-U 329 305 0 62.26 - - - - 68.2 5.94 110 103 H
3.46 6239 PK-U 329 305 0 64.79 - - - - 68.2 341 154 145 v
10.377 4133 PK-U 374 2211 0 57.63 - - - - 68.2 -10.57 198 198 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NII AD primary method, RMS average
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HIGH CHANNEL HORIZONTAL

HIGH CHANNEL VERTICAL
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Trace Markers

Marker Frequency, Meter Det “AFT711 (dB/m) ‘Amp/Cbl/Fitr/Pad 'DC Corr (dB) Corrected ‘Avg Limit (dBuV/m) Margin Peak Limit P Margin UNIl Non-Restricted PK Margin ‘Adimuth Height Polarity
(GH2) Reading (d8) Reading. (d8) (dBuv/m) (d8) (dBuv/m) (d8) (Degs) fem)
(dBuv) (dBuv/m)
5 *5.079 48.2 Pk 34.1 -25.5 0 56.8 B - 74 17.2 - - 0-360 200 v
3 *15.68 30.58 Pk 40.4 -20.8 0 50.18 - - 74 -23.82 - - 0-360 199 H
6 *15.689 30.4 Pk 40.4 -20.9 0 49.9 B - 74 -24.1 - - 0-360 101 v
4 3.485 5339 Pk 329 -30.5 0 55.79 - - - - 68.2 -12.41 0-360 200 v
1 3.488 51.83 Pk 33 -30.4 0 54.43 B - B B 68.2 -13.77 0-360 102 H
2 10.45 327 Pk 37.5 -20.6 0 49.6 - - - - 68.2 -18.6 0-360 199 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector

Radiated Emissions

Frequency Meter Det AF T711 (dB/m) Amp/Cbl/Fitr/Pad (dB) DC Corr (dB) Corrected Avg Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin UNII Non-Restricted PK Margin Azimuth Height Polarity
(oHa) Reading Reating ) @) dsuv/m) (@8) (oegs) em)
(dBuv) (dBuv/m)
*5.079 5493 PK-U 341 -25.5 0 63.53 - - 74 -10.47 - - 330 236 v
*5.079 4165 ADR 341 255 17 5042 54 358 - - - - 330 236 v
*15.678 36 PK-U 40.4 -20.8 0 55.6 - - 74 -18.4 - - 27 220 H
15677 24.83 ADR 204 208 17 446 54 94 - - - - 27 220 H
*15.676 37.46 PK-U 40.4 -20.8 0 57.06 - - 74 -16.94 - - 39 102 v
15682 25.04 ADR 204 208 17 4481 54 919 - - - 39 102 v
3487 58.08 PK-U 33 304 0 6068 - - - - 682 752 33 208 H
3487 60.3 PK-U 33 304 0 629 - - - - 68.2 53 150 174 v
10.456 3958 PK-U 375 206 0 5648 - - - - 682 1172 202 206 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NII AD primary method, RMS average
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10.1.4. 11a MODE IN THE 5.8GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL)

LOW CHANNEL HORIZONTAL

Trace Markers

Marker Frequency Meter Det AFT711 (dB/m) Amp/Cbl/Fltr/Pa Conversion Corrected Peak Limit (dBm) PK Margin Azimuth Height Polarity
(GHz2) Reading d (dB) Factor (dB) Reading (dB) (Degs) (cm)
(dBm) EIRP
2 5.651 -57.04 Pk 34.7 -19 11.8 -29.54 -26.59 -2.95 85 102 H
5.725 -35.17 Pk 34.8 -19 11.8 -7.57 27 -34.57 85 102 H

Pk - Peak detector
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LOW CHANNEL VERTICAL
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Trace Markers
Marker Frequency Meter Det AF T711 (dB/m) Amp/Cbl/Fltr/Pad Conversion Factor Corrected Peak Limit (dBm) PK Margin Azimuth Height Polarity

(GHz2) Reading (dB) (dB) Reading (dB) (Degs) (cm)

(dBm) EIRP
2 5.651 -54.43 Pk 34.7 -19 11.8 -26.93 -25.94 -.99 323 111 v
5.725 -31.81 Pk 34.8 -19 11.8 -4.21 27 -31.21 323 111 \

Pk - Peak detector
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AUTHORIZED BANDEDGE (HIGH CHANNEL)

HIGH CHANNEL HORIZONTAL

IL Fremont,Sm

Trace Markers

Marker Frequency Meter Det AF T711 (dB/m) Amp/Cbl/Fltr/Pad Conversion Factor Corrected Peak Limit (dBm) PK Margin Azimuth Height Polarity
(GHz2) Reading (dB) (dB) Reading (dB) (Degs) (cm)
(dBm) EIRP
1 5.85 -40.41 Pk 34.8 -18.8 11.8 -12.61 26.99 -39.6 86 119 H
2 5.946 -66.47 Pk 35.1 -18.5 11.8 -38.07 -27 -11.07 86 119 H

Pk - Peak detector
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HIGH CHANNEL VERTICAL

Trace Markers

Marker Frequency Meter Det AFT711 (dB/m) Amp/Cbl/Fltr/Pa Conversion Corrected Peak Limit (dBm) PK Margin Azimuth Height Polarity
(GHz2) Reading d (dB) Factor (dB) Reading (dB) (Degs) (cm)
(dBm) EIRP
1 5.85 -37.96 Pk 34.8 -18.8 11.8 -10.16 26.99 -37.15 329 136 \
2 5.926 -64.47 Pk 35 -18.7 11.8 -36.37 -27 -9.37 329 136 \

Pk - Peak detector
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HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

LOW CHANNEL VERTICAL

Page 103 of 143

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701J
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 11686683-E3V3 DATE: MAY 17, 2017
FCC ID:MCQ-SMARTGTWO1 IC: 1846A-SMARTGTWO1

Trace Markers

Marker Frequency, Meter Det “AFT711 (dB/m) ‘Amp/Cbl/Fitr/Pad 'DC Corr (dB) Corrected ‘Avg Limit (dBuV/m) Margin Peak Limit P Margin UNIl Non-Restricted PK Margin ‘Adimuth Height Polarity
(GH2) Reading (d8) Reading. (d8) (dBuv/m) (d8) (dBuv/m) (d8) (Degs) fem)
(dBuv) (dBuv/m)
1 *3.83 44.95 Pk 332 -29.8 0 48.35 B - 74 -25.65 - - 0-360 102 H
3 *3.83 44.94 Pk 332 -29.8 0 4834 - - 74 -25.66 - - 0-360 200 v
2 *11.491 36.72 Pk 38.1 -19.7 0 55.12 B - 74 -18.88 - - 0-360 199 H
4 7.66 32.95 Pk 35.6 233 0 45.25 - - 74 -28.75 - - 0-360 101 v
5 *11.487 35.13 Pk 38.1 -19.6 0 53.63 B - 74 -20.37 - - 0-360 200 v
6 17.232 30.1 Pk 414 21 0 50.5 - - - - 68.2 -17.7 0-360 101 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector

Radiated Emissions

Frequency Meter Det AF T711 (dB/m) Amp/Cbl/Fitr/Pad (dB) DC Corr (dB) Corrected Avg Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin UNII Non-Restricted PK Margin Azimuth Height Polarity
(oHa) Reading Reating ) @) dsuv/m) (@8) (oegs) em)
(dBuv) (dBuv/m)
“383 5189 PK-U 332 298 0 55.29 - - 74 1871 - - 108 103 H
3383 4241 ADR 332 298 0 4581 54 -8.19 - - - - 108 103 H
*383 5171 PK-U 332 -29.8 0 55.11 - - 74 -18.89 - - 144 169 v
*383 4172 ADR 332 298 0 45.12 54 -8.88 - - - - 144 169 v
*11.494 45.18 PK-U 381 -19.7 0 63.58 - - 74 -10.42 - - 88 214 H
11491 3345 ADR 381 1.7 0 5185 54 215 - - - - 88 214 H
<766 381 PK-U 356 233 0 504 - - 74 236 - - 214 101 v
766 3254 ADR 356 233 0 4484 54 -9.16 - - - - 214 101 v
*11.489 41.72 PK-U 38.1 -19.6 0 60.22 - - 74 -13.78 - - 188 204 v
11491 3036 ADR 381 -19.6 0 48.86 54 514 - - - - 188 204 v
17.234 366 PK-U 214 21 0 57 - - - - 682 112 178 102 v

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NII AD primary method, RMS average
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Trace Markers

Marker Frequency, Meter Det “AFT711 (dB/m) ‘Amp/Col/Fitr/Pad (d8) C Corr (d8) Corrected ‘Avg Limit (dBuV/m) Margin Peak Limit (dBuv/m) PK Margin UNII Non-Restricted P Margin “Azimuth Height Polarity
(GH2) Reading Reading (d8) (d8) (dBuv/m) (d8) (Degs) (cm)
(dBuv) (dBuv/m)
1 +3.856 44.01 Pk 333 -30.1 0 47.21 B B 74 -26.79 B B 0-360 101 H
3 *3.856 40.75 Pk 333 -30.1 0 43.95 - - 74 -30.05 B - 0-360 101 v
2 *11.569 38.68 Pk 38.1 -20.3 0 56.48 B B 74 -17.52 B B 0-360 199 H
4 7.713 34.68 Pk 35.6 -24.2 0 46.08 - - 74 -27.92 B - 0-360 101 v
5 * 11571 36.56 Pk 38.1 -20.3 0 54.36 B B 74 -19.64 B B 0-360 101 v
6 17.344 29.18 Pk 415 21 0 49.68 - - B - 68.2 -18.52 0-360 101 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector

Radiated Emissions

Frequency Meter Det AF T711 (dB/m) Amp/Cbl/Fitr/Pad (dB) DC Corr (dB) Corrected Avg Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin UNII Non-Restricted PK Margin Azimuth Height Polarity
(oHa) Reading Reating @8) (@8) (@Buv/m) 8) (0ees) (em)
(dBuv) (dBuv/m)
*3.857 49.63 PK-U 333 -30.1 0 52.83 - - 74 -21.17 - - 16 101 H
3857 3899 ADR 333 301 0 4219 54 1181 - - - - 16 101 H
*3857 49.14 PK-U 333 301 0 5234 - - 74 21.66 - - 328 102 v
*3857 393 ADR 333 301 0 425 54 115 - - - - 328 102 v
*1157 46.74 PK-U 381 -203 0 64.54 - - 74 -9.46 - - 89 211 H
11569 3422 ADR 381 203 0 52.02 54 198 - - - - 89 211 H
*7.713 3831 PK-U 356 242 0 5021 - - 74 2379 - - 216 102 v
*7.713 3357 ADR 356 242 0 4497 54 .03 - - - - 216 102 v
11566 43.02 PK-U 381 203 0 6082 - - 74 1318 - - 98 212 v
11569 3069 ADR 381 203 0 48.49 54 551 - - 98 212 v
17.354 3625 PK-U 415 211 0 5665 - - - - 682 1155 93 102 v

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NII AD primary method, RMS average
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Trace Markers

Marker Frequency, Meter Det “AFT711 (dB/m) ‘Amp/Col/Fitr/Pad (d8) C Corr (d8) Corrected ‘Avg Limit (dBuV/m) Margin Peak Limit (dBuv/m) PK Margin UNII Non-Restricted P Margin “Azimuth Height Polarity
(GH2) Reading Reading (d8) (d8) (dBuv/m) (d8) (Degs) (cm)
(dBuv) (dBuv/m)
1 +3.883 42.12 Pk 333 -30.5 0 44.92 B B 74 -29.08 B B 0-360 101 H
4 *3.883 42.18 Pk 333 -30.5 0 44.98 - - 74 -29.02 B - 0-360 200 v
2 11.657 36.74 Pk 382 -19.2 0 55.74 B B 74 -18.26 B B 0-360 101 H
6 *11.647 38.44 Pk 382 -19.3 0 5734 - - 74 -16.66 B - 0-360 101 v
5 7.766 3376 Pk 356 -20.4 0 44.96 B - 68.2 -23.24 0-360 101 v
3 17.476 28.78 Pk 416 -20.7 0 49.68 - - B - 68.2 -18.52 0-360 101 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector

Radiated Emissions

Frequency Meter Det AF T711 (dB/m) Amp/Cbl/Fitr/Pad (dB) DC Corr (dB) Corrected Avg Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin UNII Non-Restricted PK Margin Azimuth Height Polarity
(oHa) Reading Reating @8) (@8) (@Buv/m) 8) (0ees) (em)
(dBuv) (dBuv/m)
*3.883 49.74 PK-U 333 -30.5 0 52.54 - - 74 -21.46 - - 96 101 H
*33883 3972 ADR 333 305 0 4252 54 1148 - 96 101 H
3883 5034 PK-U 333 305 0 5314 - - 74 2086 - - 140 199 v
*33883 3933 ADR 333 305 0 4213 54 1187 - - - - 140 199 v
*11.661 44.26 PK-U 382 -19.4 0 63.06 - - 74 -10.94 - - 111 225 H
11649 32386 ADR 382 193 0 5176 54 224 - - - - 111 225 H
*11.647 44.87 PK-U 382 -19.3 0 63.77 - - 74 -10.23 - - 280 101 v
11651 3357 ADR 382 193 0 5247 54 153 - - 280 101 v
7.767 38.45 PK-U 35.6 -24.4 0 49.65 - - - - 68.2 -18.55 212 103 v
17.473 3527 PK-U 416 207 0 56.17 - - - - 682 1203 359 101 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NII AD primary method, RMS average
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10.1.5. 11n HT20 MODE IN THE 5.8GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL)

LOW CHANNEL HORIZONTAL

Trace Markers

Marker Frequency Meter Det AFT711 (dB/m) Amp/Cbl/Fltr/Pa Conversion Corrected Peak Limit (dBm) PK Margin Azimuth Height Polarity
(GHz2) Reading d (dB) Factor (dB) Reading (dB) (Degs) (cm)
(dBm) EIRP
2 5.649 -59.83 Pk 34.7 -19 11.8 -32.33 -27 -5.33 92 109 H
5.725 -37.57 Pk 34.8 -19 11.8 -9.97 27 -36.97 92 109 H

Pk - Peak detector
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LOW CHANNEL VERTICAL

Trace Markers

Marker Frequency Meter Det AF T711 (dB/m) Amp/Cbl/Fltr/Pad Conversion Factor Corrected Peak Limit (dBm) PK Margin Azimuth Height Polarity
(GHz2) Reading (dB) (dB) Reading (dB) (Degs) (cm)
(dBm) EIRP
2 5.65 -54.86 Pk 34.7 -19 11.8 -27.36 -27 -.36 316 125 \
5.725 -32.09 Pk 34.8 -19 11.8 -4.49 27 -31.49 316 125 \

Pk - Peak detector
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AUTHORIZED BANDEDGE (HIGH CHANNEL)

HIGH CHANNEL HORIZONTAL

Trace Markers

Marker Frequency Meter Det AF T711 (dB/m) Amp/Cbl/Fltr/Pa Conversion Corrected Peak Limit (dBm) PK Margin Azimuth Height Polarity
(GHz) Reading d (dB) Factor (dB) Reading (dB) (Degs) (cm)
(dBm) EIRP
1 5.85 -38.42 Pk 34.8 -18.8 11.8 -10.62 26.99 -37.61 81 112 H
2 5.932 -66.11 Pk 35 -18.7 11.8 -38.01 -27 -11.01 81 112 H

Pk - Peak detector
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HIGH CHANNEL VERTICAL

Trace Markers

Marker Frequency Meter Det AF T711 (dB/m) Amp/Cbl/Fltr/Pa Conversion Corrected Peak Limit (dBm) PK Margin Azimuth Height Polarity
(GHz) Reading d (dB) Factor (dB) Reading (dB) (Degs) (cm)
(dBm) EIRP
5.85 -36.5 Pk 34.8 -18.8 11.8 -8.7 26.99 -35.69 312 147 \
2 5.929 -62.79 Pk 35 -18.7 11.8 -34.69 -27 -7.69 312 147 \

Pk - Peak detector
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HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

LOW CHANNEL VERTICAL
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Trace Markers

Marker Frequency, Meter Det “AFT711 (dB/m) ‘Amp/Cbl/Fitr/Pad 'DC Corr (dB) Corrected ‘Avg Limit (dBuV/m) Margin Peak Limit P Margin UNIl Non-Restricted PK Margin ‘Adimuth Height Polarity
(GH2) Reading (d8) Reading. (d8) (dBuv/m) (d8) (dBuv/m) (d8) (Degs) fem)
(dBuv) (dBuv/m)
1 *3.83 44.17 Pk 332 -29.8 0 47.57 B - 74 -26.43 - - 0-360 199 H
3 *3.83 4332 Pk 332 -29.8 0 46.72 - - 74 -27.28 - - 0-360 200 v
2 *11.488 39.18 Pk 38.1 -19.6 0 57.68 B - 74 -16.32 - - 0-360 101 H
4 *7.66 33 Pk 35.6 233 0 453 - - 74 -28.7 - - 0-360 200 v
5 *11.491 36.71 Pk 38.1 -19.7 0 55.11 B - 74 -18.89 - - 0-360 101 v
6 17.231 3071 Pk 414 21 0 51.11 - - - - 68.2 -17.09 0-360 200 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector

Radiated Emissions

Freauency Meter Det AFT711(dB/m) ‘Amp/Col/Fitr/Pad (48] C Cor (a8) Corrected “Avg Limit (4Buv/m) Wargin Peak Limit (dBuV/m) PKMargin UNIl Non-Restricted PK Margin ‘Adimth Height Palarity
(GHa) Reading Reading (@8) (@8) (dBuv/m) (@8) (Oegs) (em)
(dBuv) (d8uV/m)
*3.83 51.92 PK-U 332 -29.9 0 55.22 - - 74 -18.78 - - 83 199 H
3383 42.45 ADR 332 -29.8 0 45.85 54 -8.15 - - - - 83 199 H
*3.83 52.66 PK-U 332 -29.8 0 56.06 - - 74 -17.94 - - 228 268 vV,
*3.383 42.61 ADR 332 -29.8 0 46.01 54 -7.99 - - - - 228 268 V)
*11.489 45.16 PK-U 38.1 -19.6 0 63.66 - - 74 1034 - - 21 101 H
*11.488 33.19 ADR 38.1 -19.6 0 51.69 54 231 - - - - 21 101 H
*7.66 3737 PK-U 35.6 233 0 49.67 - - 74 2433 - - 324 274 V)
*7.66 3151 ADR 35.6 233 0 43.81 54 -10.19 - - - - 324 274 v
*11.489 42.45 PK-U 38.1 -19.6 0 60.95 - - 74 -13.05 - - 357 117 V)
*11.489 3043 ADR 38.1 -19.6 0 48.93 54 -5.07 - - 357 117 Vv
17.233 37.59 PK-U 414 21 0 57.99 - - - - 68.2 -10.21 B 200 vV,

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NII AD primary method, RMS average
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Trace Markers

Marker Frequency, Meter Det “AFT711 (dB/m) ‘Amp/Col/Fitr/Pad (d8) C Corr (d8) Corrected ‘Avg Limit (dBuV/m) Margin Peak Limit (dBuv/m) PK Margin UNII Non-Restricted P Margin “Azimuth Height Polarity
(GH2) Reading Reading (d8) (d8) (dBuv/m) (d8) (Degs) (cm)
(dBuv) (dBuv/m)
1 +3.856 41.81 Pk 333 -30.1 0 45.01 B B 74 -28.99 B B 0-360 199 H
3 *3.856 42.48 Pk 333 -30.1 0 45.68 - - 74 -28.32 B - 0-360 200 v
2 *11.565 37.41 Pk 38.1 -20.3 0 55.21 B B 74 -18.79 B B 0-360 101 H
4 7.713 3336 Pk 35.6 -24.2 0 44.76 - - 74 -29.24 B - 0-360 200 v
5 *11579 35.27 Pk 38.1 -20.1 0 53.27 B B 74 -20.73 B B 0-360 200 v
6 *15573 26.48 Pk 40.4 -19.5 0 4738 - - 74 -26.62 B - 0-360 200 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector

Radiated Emissions

Frequency Meter Det AF T711 (dB/m) Amp/Cbl/Fitr/Pad (dB) DC Corr (dB) Corrected Avg Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin UNII Non-Restricted PK Margin Azimuth Height Polarity
(oHa) Reading Reating @8) (@8) (@Buv/m) 8) (0ees) (em)
(dBuv) (dBuv/m)
3857 496 PK-U 333 301 0 528 - - 74 212 - - 89 213 H
3857 39.48 ADR 333 301 0 4268 54 1132 - - - - 89 213 H
*3857 4974 PK-U 333 301 0 5294 - - 74 21.06 - - 236 295 v
*3857 3932 ADR 333 301 0 4252 54 1148 - - - - 236 295 v
11564 43.03 PK-U 381 203 0 6083 - - 74 1317 - - 95 129 H
11567 3099 ADR 381 203 0 4879 54 521 - - - - 95 129 H
*7.713 3901 PK-U 356 242 0 5041 - - 74 2359 - - 336 279 v
*7.713 3342 ADR 356 242 0 44.82 54 918 - - - - 336 279 v
*11.579 4259 PK-U 38.1 -20.1 0 60.59 - - 74 -13.41 - - 269 210 v
*11577 3001 ADR 381 201 0 48.01 54 5.99 - - 269 210 v
*15.571 3305 PK-U 203 194 0 5395 - - 74 20,05 - - 123 114 v
15571 2076 ADR 403 -194 0 4166 54 1234 - - - - 123 114 v

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NII AD primary method, RMS average

Page 116 of 143

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701J
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 11686683-E3V3 DATE: MAY 17, 2017
FCC ID:MCQ-SMARTGTWO1 IC: 1846A-SMARTGTWO1

HIGH CHANNEL HORIZONTAL
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Trace Markers

Marker Frequency, Meter Det “AFT711 (dB/m) ‘Amp/Col/Fitr/Pad (d8) C Corr (d8) Corrected ‘Avg Limit (dBuV/m) Margin Peak Limit (dBuv/m) PK Margin UNII Non-Restricted P Margin “Azimuth Height Polarity
(GH2) Reading Reading (d8) (d8) (dBuv/m) (d8) (Degs) (cm)
(dBuv) (dBuv/m)
1 +3.883 41.66 Pk 333 -30.5 0 44.46 B B 74 -29.54 B B 0-360 199 H
3 *3.895 40.4 Pk 333 -30.6 0 43.1 - - 74 -30.9 B - 0-360 200 v
2 *11.649 36.99 Pk 382 -19.3 0 55.89 B B 74 -18.11 B B 0-360 101 H
5 11.651 37.21 Pk 382 -19.3 0 56.11 - - 74 -17.89 B - 0-360 200 v
6 *15.571 26.01 Pk 40.3 -19.4 0 46.91 B B 74 -27.09 B B 0-360 200 v
4 7.766 33.21 Pk 35.6 -24.4 0 44.41 - - B - 68.2 -23.79 0-360 200 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector

Radiated Emissions

Frequency Meter Det AF T711 (dB/m) Amp/Cbl/Fitr/Pad (dB) DC Corr (dB) Corrected Avg Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin UNII Non-Restricted PK Margin Azimuth Height Polarity

(oHa) Reading Reating @8) (@8) (@Buv/m) 8) (0ees) (em)

(dBuv) (dBuv/m)

3883 5043 PK-U 333 305 0 5323 - - 74 2077 - - 9 205 H
*33883 3985 ADR 333 305 0 4265 54 1135 - - - - 9 205 H
3804 4723 PK-U 333 306 0 49.93 - - 74 24.07 - - 240 268 v
*3893 347 ADR 333 306 0 374 54 166 - - - - 240 268 v
*11.651 4551 PK-U 382 -19.3 0 64.41 - - 74 -9.59 - - 73 281 H
11649 3336 ADR 382 193 0 5226 54 174 - - - - 73 281 H
11652 4392 PK-U 382 193 0 6282 - - 74 1118 - - 265 228 v
11651 3188 ADR 382 193 0 5078 54 322 - - - - 265 228 v
*15.573 31.99 PK-U 40.4 -19.5 0 52.89 - - 74 -21.11 - - 322 275 v
*15573 207 ADR 204 195 0 416 54 124 - - 322 275 v

7.767 3951 PK-U 356 244 0 5071 - - - - 682 17.49 332 246 v

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NII AD primary method, RMS average
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10.1.6. 11n HT40 MODE IN THE 5.8GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL)

LOW CHANNEL HORIZONTAL

L Fremont, Sm

z
G
= 1 dMH=z
Fregue Hz
e Faf /L ivg Tupa o Fipufode  Pasiii
d i WA WA ]
Eanded [ Hz 1 1 1 @ L
Trace Markers
Marker Frequency Meter Det AF T711 (dB/m) Amp/Cbl/Fltr/Pad Conversion Factor Corrected Peak Limit (dBm) PK Margin Azimuth Height Polarity
(GHz) Reading (dB) (dB) Reading (dB) (Degs) (cm)
(dBm) EIRP
2 5.647 -58.74 Pk 34.7 -19 11.8 -31.24 -27 -4.24 76 103 H
1 5.725 -41.13 Pk 34.8 -19 11.8 -13.53 27 -40.53 76 103 H

Pk - Peak detector

Page 119 of 143
UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701J
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.




REPORT NO: 11686683-E3V3
FCC ID:MCQ-SMARTGTWO1

DATE: MAY 17, 2017
IC: 1846A-SMARTGTWO1

LOW CHANNEL VERTICAL

Trace Markers

Marker

Frequency

Meter

AF T711 (dB/m) Amp/Cbl/Fltr/Pad Conversion Factor Corrected Peak Limit (dBm) PK Margin Azimuth Height Polarity
(GHz2) Reading (dB) (dB) Reading (dB) (Degs) (cm)
(dBm) EIRP
2 5.647 -55.85 Pk 34.7 -19 11.8 -28.35 -27 -1.35 319 129 \
1 5.725 -36.15 Pk 34.8 -19 11.8 -8.55 27 -35.55 319 129 \

Pk - Peak detector
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AUTHORIZED BANDEDGE (HIGH CHANNEL)

HIGH CHANNEL HORIZONTAL

Trace Markers

Marker Frequency Meter Det AFT711 (dB/m) Amp/Cbl/Fltr/Pa Conversion Corrected Peak Limit (dBm) PK Margin Azimuth Height Polarity
(GHz2) Reading d (dB) Factor (dB) Reading (dB) (Degs) (cm)
(dBm) EIRP
5.85 -45.01 Pk 34.8 -18.8 11.8 -17.21 26.99 -44.2 80 120 H
2 5.923 -57.04 Pk 35 -18.6 11.8 -28.84 -25.53 -3.31 80 120 H

Pk - Peak detector
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HIGH CHANNEL VERTICAL

Trace Markers

Marker Frequency Meter Det AF T711 (dB/m) Amp/Cbl/Fltr/Pa Conversion Corrected Peak Limit (dBm) PK Margin Azimuth Height Polarity
(GHz) Reading d (dB) Factor (dB) Reading (dB) (Degs) (cm)
(dBm) EIRP
5.85 -44.84 Pk 34.8 -18.8 11.8 -17.04 26.99 -44.03 318 148 \
2 5923 -55.94 Pk 35 -18.6 11.8 -27.74 -25.55 -2.19 318 148 \

Pk - Peak detector
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HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

LOW CHANNEL VERTICAL
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Trace Markers

Marker Frequency, Meter Det “AFT711 (dB/m) ‘Amp/Cbl/Fitr/Pad 'DC Corr (dB) Corrected ‘Avg Limit (dBuV/m) Margin Peak Limit P Margin UNIl Non-Restricted PK Margin ‘Adimuth Height Polarity
(GH2) Reading (d8) Reading. (d8) (dBuv/m) (d8) (dBuv/m) (d8) (Degs) fem)
(dBuv) (dBuv/m)
1 +3.837 44.73 Pk 332 -29.9 0 48.03 B - 74 -25.97 - - 0-360 102 H
3 *3.836 4221 Pk 332 -29.9 0 45.51 - - 74 -28.49 - - 0-360 200 v
2 *11.508 35.61 Pk 38.1 -19.5 0 54.21 B - 74 -19.79 - - 0-360 199 H
4 7.673 3327 Pk 35.6 -23.4 0 45.47 - - 74 -28.53 - - 0-360 101 v
5 * 11511 32.4 Pk 38.1 -19.5 0 51 B - 74 23 - - 0-360 200 v
6 17.271 28.3 Pk 414 -20.8 0 489 - - - - 68.2 -19.3 0-360 101 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector

Radiated Emissions

Freauency Meter Det AFT711(dB/m) ‘Amp/Col/Fitr/Pad (48] C Cor (a8) Corrected “Avg Limit (4Buv/m) Wargin Peak Limit (dBuV/m) PKMargin UNIl Non-Restricted PK Margin ‘Adimth Height Palarity
(GHa) Reading Reading (@8) (@8) (dBuv/m) (@8) (Oegs) (em)
(dBuv) (d8uV/m)
*3.837 5114 PK-U 332 -29.9 0 54.44 - - 74 -19.56 - - 191 101 H
*3.837 41.36 ADR 332 -29.9 17 44.83 54 -9.17 - - - - 191 101 H
*3.837 50.86 PK-U 332 -29.9 0 54.16 - - 74 -19.84 - - 332 109 vV
*3.837 40.67 ADR 332 -29.9 17 44.14 54 -9.86 - - - - 332 109 V)
*11512 40.65 PK-U 38.1 -19.5 0 59.25 - - 74 1475 - - 96 280 H
* 11511 28.99 ADR 38.1 -19.5 17 47.76 54 -6.24 - - - - 96 280 H
*7.673 37.54 PK-U 35.6 234 0 49.74 - - 74 -24.26 - - 227 102 V)
*7.673 3132 ADR 35.6 234 17 43.69 54 -1031 - - - - 227 102 V.
*11.51 39.81 PK-U 38.1 -19.5 0 58.41 - - 74 -15.59 - - 199 216 V)
*11.508 28.21 ADR 38.1 -19.5 17 46.98 54 -7.02 - - 199 216 Vv
17.285 3297 PK-U 414 21 0 53.37 - - - - 68.2 -14.83 186 102 vV,

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NII AD primary method, RMS average
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HIGH CHANNEL HORIZONTAL

ot N i

HIGH CHANNEL VERTICAL
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Trace Markers

Marker Frequency, Meter Det “AFT711 (dB/m) ‘Amp/Cbl/Fitr/Pad 'DC Corr (dB) Corrected ‘Avg Limit (dBuV/m) Margin Peak Limit P Margin UNIl Non-Restricted PK Margin ‘Adimuth Height Polarity
(GH2) Reading (d8) Reading. (d8) (dBuv/m) (d8) (dBuv/m) (d8) (Degs) fem)
(dBuv) (dBuv/m)
1 *3.863 40.72 Pk 333 -30.4 0 43.62 B - 74 -30.38 - - 0-360 199 H
4 *3.863 41.05 Pk 333 -30.4 0 43.95 - - 74 -30.05 - - 0-360 101 v
2 7.727 29.99 Pk 356 245 0 41.09 B - 74 -32.91 - - 0-360 101 H
3 *11.591 363 Pk 38.1 -20.1 0 54.3 - - 74 -19.7 - - 0-360 101 H
5 *7.727 3233 Pk 356 245 0 43.43 B - 74 -30.57 - - 0-360 101 v
6 *11.594 3257 Pk 38.1 -20.1 0 50.57 - - 74 -23.43 - - 0-360 101 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector

Radiated Emissions

Freauency Meter Det AFT711(dB/m) ‘Amp/Col/Fitr/Pad (48] C Cor (a8) Corrected “Avg Limit (4Buv/m) Wargin Peak Limit (dBuV/m) PKMargin UNIl Non-Restricted PK Margin ‘Adimth Height Palarity
(GHa) Reading Reading (@8) (@8) (dBuv/m) (@8) (Oegs) (em)
(dBuv) (d8uV/m)
*3.863 47.41 PK-U 333 304 0 5031 - - 74 -23.69 - - 118 119 H
*3.863 3838 ADR 333 -30.4 17 41.45 54 -12.55 - - - - 118 119 H
*3.863 48.62 PK-U 333 304 0 5152 - - 74 -22.48 - - 326 105 vV
*3.863 39.35 ADR 333 -30.4 17 42.42 54 -11.58 - - - - 326 105 V)
*7.727 36 PK-U 35.6 -24.5 0 47.1 - - 74 269 - - 99 110 H
*7.727 27.3 ADR 35.6 245 17 3857 54 -15.43 - - - - 99 110 H
*11.592 41.19 PK-U 38.1 -20.1 0 59.19 - - 74 -14.81 - - 120 101 H
*11.589 28.57 ADR 38.1 -20.1 17 46.74 54 -7.26 - - - - 120 101 H
*7.727 37.53 PK-U 35.6 245 0 48.63 - - 74 2537 - - 227 109 V)
*7.727 31.58 ADR 35.6 245 17 42.85 54 1115 - - 227 109 v
*11.59 40.43 PK-U 38.1 -20.1 0 58.43 - - 74 -15.57 - - 283 113 vV,
*11.59 28.5 ADR 38.1 -20.1 17 46.67 54 -7.33 - - - - 283 113 v

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NII AD primary method, RMS average
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10.2. WORST-CASE BELOW 30 MHz

SPURIOUS EMISSIONS 9kHz TO 30 MHz (WORST-CASE CONFIGURATION)

HORIZONTAL AND VERTICAL PLOT

I|J_ ont,5m Chomber
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Trace Markers

Marker Frequency Meter Det Loop col Dist Corrected Peak Limit Margin Avg Limit Margin QP Limit Margin QP Limit Margin Peak Limit Margin ‘Avg Limit Margin Azimuth
(MHz) Reading Antenna (dB) corr Reading (dBuv/m) (d8) (dBuv/m) (dB) (dBuV/m) (d8) (dBuv/m) (d8) (dBuv/m) (d8) (dBuV/m) (dB) (Degs)
(dBuV) (d8/m) 300m (dBuvolts)
1 06364 1389 Pk 1 1 80 2391 5151 7542 3151 55.42 - - - B 0360
2 1275 50.18 Pk 116 1 80 1812 - - - - - - - - 4552 “63.64 2552 “43.64 0360

Pk - Peak detector

Marker Frequency Meter Det Loop bl Dist Corrected Peak Limit Margin ‘Ave Limit Margin QP Limit Margin QP Limit Margin Peak Limit Margin ‘Avg Limit Margin Azimuth
(MHz) Reading Antenna (d8) Corr Reading (dBuv/m) (d8) (dBuv/m) (d8) (dBuV/m) (d8) (dBuV/m) (d8) (dBuV/m) (d8) (dBuv/m) (dB) (Degs)
(dBuv) (dB/m) 30m (dBuVolts)

3 3.87593 22.17 P 116 3 20 5.93 - - - - - - 295 3543 - - - - 0360

5 1188527 1737 P 106 5 20 1153 - B - - B - 295 4103 - - - B 0360

4 1232176 16.79 P 105 5 20 1221 - - - - - - 295 4171 - - - - 0360

6 18.00612 2159 P 99 3 20 791 - B - - B - 295 3741 - - - B 0360

7 2827023 1815 P 83 B 0 1275 - B - - B - 295 4225 - - - B 0360

Pk - Peak detector
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10.3. WORST-CASE BELOW 1 GHz

SPURIOUS EMISSIONS 30 TO 1000 MHz (WORST-CASE CONFIGURATION)

HORIZONTAL PLOT

UL Fremont,Sn

VERTICAL PLO

IL Fremont,Sm Chomber A
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Trace Markers

Marker Frequency Meter Det AF T130 (dB/m) Amp/Cbl (dB/m) Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuV/m)
4 52.0207 54.51 Pk 113 -31 34.81 40 -5.19 0-360 100 \
1 52.7434 54.22 Pk 11.2 -30.9 34.52 40 -5.48 0-360 400 H
5 71.2782 51.88 Pk 12.5 -30.8 33.58 40 -6.42 0-360 100 \
2 159.531 38.54 Pk 16.2 -30.2 24.54 43.52 -18.98 0-360 300 H
6 214.5019 35.84 Pk 14.6 -29.9 20.54 43.52 -22.98 0-360 200 \
3 288.4115 42 Pk 17.3 -29.4 29.9 46.02 -16.12 0-360 200 H
Pk - Peak detector
Radiated Emissions
Frequency Meter Det AF T130 (dB/m) Amp/Cbl (dB/m) Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuv) (dBuv/m)
52.026 50.49 Qp 11.3 -31 30.79 40 -9.21 333 103 \
52.7655 53.33 Qp 11.1 -30.9 33.53 40 -6.47 133 335 H

Qp - Quasi-Peak detector
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10.4. WORST-CASE 18 to 26 GHz

SPURIOUS EMISSIONS 18 TO 26 GHz (WORST-CASE CONFIGURATION, HORIZONTAL & VERTICAL)

HORIZONTAL PLOT

VERTICAL PLOT

| psUL_EMC
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Trace Markers

Marker Frequency Meter Det AF T449 Amp/Cbl (dB) Dist Corr Corrected Avg Limit Margin Peak Limit PK Margin
(GHz) Reading (dB/m) (dB) Reading (dBuv/m) (dB) (dBuv/m) (dB)
(dBuv) (dBuVolts)

1 20.431 41.8 Pk 329 -25.2 -9.5 40 54 -14 74 -34

2 22.003 51.7 Pk 335 -25.2 -9.5 50.5 54 -3.5 74 -23.5

3 23.902 43.73 Pk 34 -23.9 -9.5 44.33 54 -9.67 74 -29.67

4 19.792 41.27 Pk 32.7 -24.8 -9.5 39.67 54 -14.33 74 -34.33

5 21.99 49.93 Pk 335 -25.1 -9.5 48.83 54 -5.17 74 -25.17

6 24.055 439 Pk 34 -24.4 -9.5 44 54 -10 74 -30

Pk - Peak detector
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10.5. WORST-CASE 26 to 40 GHz

SPURIOUS EMISSIONS 26 TO 40 GHz (WORST-CASE CONFIGURATION)

HORIZONTAL PLOT
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VERTICAL PLOT
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Trace Markers

Marker Frequency Meter Det T90 AF Amp/Cbl (dB) Dist Corr Corrected Avg Limit Margin Peak Limit PK Margin
(GHz) Reading (dB/m) (dB) Reading (dBuv/m) (dB) (dBuv/m) (dB)
(dBuv) (dBuVolts)

1 27.484 48.77 Pk 35.7 -31.8 -9.5 43.17 54 -10.83 74 -30.83

2 33 51.1 Pk 36.7 -333 -9.5 45 54 -9 74 -29

3 35.307 49.47 Pk 37.8 -34.1 -9.5 43.67 54 -10.33 74 -30.33

4 27.515 49.7 Pk 35.7 -31.9 -9.5 44 54 -10 74 -30

5 33 49.77 Pk 36.7 -33.3 -9.5 43.67 54 -10.33 74 -30.33

6 35.447 48.23 Pk 37.9 -33.8 -9.5 42.83 54 -11.17 74 -31.17

Pk - Peak detector
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11. AC POWER LINE CONDUCTED EMISSIONS

LIMITS

FCC §15.207 (a)

RSS-Gen 8.8
Frequency of Emission (MHz) Conducted Limit (dBuV)
Quasi-peak | Average
0.15-0.5 66 to 56 * 56 to 46 *
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

TEST PROCEDURE

The EUT is placed on a non-conducting table 40 cm from the vertical ground plane and 80 cm above
the horizontal ground plane. The EUT is configured in accordance with ANSI C63.10.

The receiver is set to a resolution bandwidth of 9 kHz. Peak detection is used unless otherwise noted
as quasi-peak or average.
Line conducted data is recorded for both NEUTRAL and HOT lines.

RESULTS
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LINE 1 RESULTS

WORST EMISSIONS

Range 1: Line-L1 .15 - 30MHz
Marker Frequency Meter Det LISN L1 LC Cables Limiter Corrected CFR 47 QP Margin CFR 47 Av(CISPR)
(MHz) Reading C1&C3 (dB) Reading Part 15 (dB) Part 15 Margin
(dBuv) dBuv Class B QP Class B Avg (dB)

1 .204 10.27 Qp 0 1 10.1 20.47 63.45 -42.98 - -

2 .204 5.28 Ca 0 1 10.1 15.48 - - 53.45 -37.97

3 .3885 3.14 Qp 0 1 10.1 13.34 58.1 -44.76 - -

4 .3885 2.1 Ca 0 1 10.1 12.3 - - 48.1 -35.8

5 3.74775 8.66 Qp 0 1 10.1 18.86 56 -37.14 -

6 3.74775 8.24 Ca 0 1 10.1 18.44 - - 46 -27.56

7 4.3935 12.82 Qp 0 1 10.1 23.02 56 -32.98 -

8 4.3935 12.72 Ca 0 1 10.1 22.92 - - 46 -23.08

9 11.11425 13.16 Qp 0 2 10.2 23.56 60 -36.44 -

10 10.8555 9.36 Ca 0 2 10.2 19.76 - - 50 -30.24

11 21.9705 14.59 Qp 1 3 10.4 25.39 60 -34.61 -

12 21.9705 12.19 Ca 1 3 10.4 22.99 - - 50 -27.01

Qp - Quasi-Peak detector

Ca - CISPR average detection

Page 135 of 143

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701J
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 11686683-E3V3 DATE: MAY 17, 2017
FCC ID:MCQ-SMARTGTWO1 IC: 1846A-SMARTGTWO1

LINE 2 RESULTS

WORST EMISSIONS

Range 2: Line-L2 .15 - 30MHz
Marker Frequency Meter Det LISN L2 LC Cables Limiter Corrected CFR 47 QP Margin CFR 47 Av(CISPR)
(MHz) Reading C2&C3 (dB) Reading Part 15 (dB) Part 15 Margin
(dBuV) dBuv Class B QP Class B Avg (dB)
13 .17025 10.94 Qp 0 1 10.1 21.14 64.95 -43.81 - -
14 1725 7.33 Ca 0 1 10.1 17.53 - - 54.84 -37.31
15 .258 9.12 Qp 0 1 10.1 19.32 61.5 -42.18 - -
16 .258 8.15 Ca 0 1 10.1 18.35 - - 51.5 -33.15
17 3.23025 13.44 Qp 0 1 10.1 23.64 56 -32.36 - -
18 3.23025 13.29 Ca 0 1 10.1 23.49 - - 46 -22.51
19 4.52175 15.35 Qp 0 1 10.1 25.55 56 -30.45 -
20 4.52175 15.21 Ca 0 1 10.1 25.41 - - 46 -20.59
21 7.107 13.31 Qp 0 2 10.2 23.71 60 -36.29 -
22 6.9765 12.74 Ca 0 2 10.2 23.14 - - 50 -26.86
23 19.2525 7.94 Qp 0 3 10.3 18.54 60 -41.46 -
24 19.38075 6.23 Ca 0 3 10.3 16.83 - - 50 -33.17

Qp - Quasi-Peak detector

Ca - CISPR average detection
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